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1. Summary for FCC Part 15C Compliance Test Report

Date of receipt

27-Jul-2012

Testing completed

12-Aug-2012

The customer's contact person

Victoria Abadilla

Test Plan referred to

T:\Projects\RM-845\TestPlan\RS _testplan_RM-845.xIsm

Notes

Document name

T:\Projects\RM-845\EMC\FCC15CWLAN_RM-845_18.docx

1.1

EUT and Accessory Information

The EUT is a mobile phone with following features:
GSM/CDMA/WCDMA/Bluetooth
The EUT is tested with maximum rated TX power.

Devices under tests

Product Type SN HW | MV SW DUT
Phone RM-845 352875050016897 0209 1521.0003.8422.9710.12271 | 16577
Battery BP-4W | 393213215514010114860670671 - - - 16578

AC-Charger | AC-50U | 409049215427050147660675620 - - - 16562

Headset WH-902 209E2R - - - 16563
Phone RM-845 C1A138313 0209 | - 1525.0003.8422.9710.12271 | 16591
Battery BP-4W 393213215514010106760670671 - - - 16547
Headset WH-902 209E2R - - - 16564

AC-Charger | AC-50U | 409049215427050146760675620 - - - 16558
Phone RM-845 352875050016830 0209 | - 1525.000308422.9710.12271 | 16606
Battery BP-4W 3932132274140100464,0670672 - - - 16607

AC-Charger | AC-50U | 409049215427050146060675620 - - - 16555

1.2. Summary of Test Results

5 GHz RLAN:

Section in CFR 47 SeCtlgrnégSR_SszGEN Name of the test Result
15.247(b)(1) A8.4 (4) Conducted peak output power PASSED
15.247(d), 15.205(b) A8.5 Band edge compliance of RF emissions PASSED
15.247(d) A8.5 Spurious RF conducted emissions PASSED
15.247(d), 15.209 A8.5 Spurious radiated emissions PASSED
15.207 7.2.2 AC powerline conducted emissions PASSED
15.247(a)(2) A8.2 (a) 6dB(bandwidth) PASSED
15.247(e) A8.2 (b) Power spectral density PASSED
2.4 GHz WLAN:

Section in CFR 47 Sectlgpénsg_SZi)GEN Name of the test Result
15.247(b)(1) A8.4 (4) Conducted peak output power PASSED
15.247(d), 15.205(b) A8.5 Band edge compliance of RF emissions PASSED
15.247(d) A8.5 Spurious RF conducted emissions PASSED
15.247(d), 15.209 A8.5 Spurious radiated emissions PASSED
15.207 7.2.2 AC powerline conducted emissions PASSED
15.247(a)(2) A8.2 (a) 6dB(bandwidth) PASSED
15.247(e) A8.2 (b) Power spectral density PASSED
PASSED The EUT complies with the essential requirements in the standard.

FAILED The EUT does not comply with the essential requirements in the standard.

NP The test was not performed by the TCC Nokia Laboratory.
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2. Spurious radiated emissions
(FCC 815.247(d), 815.209, RSS-210 A8.5)
EUT with DUT number RM-845, DUT 16577
Accessories with DUT numbers | BP-4W, DUT 16578 ; AC-50U, DUT 16562 ; WH-902, DUT 16563
Operation Voltage [V] / [HZ] Nominal
Results PASSED
Remarks -

Temp [°C] / Humidity [%RH] /
Air Pressure [kPa] 21/40/101.2

Date of measurements 10-Aug-2012

Measured by Kalle Hannila / Jari Keto

2.1.1 Test setup

Communication
Tester

Tower / table
controller

Receiver

2.2. Test method and limit

The measurement is made according to ANSI C63.4 and IC standard RSS-210 as follows:
The measurement is divided into the Preliminary Measurement and the Final Measurement.

The suspected frequencies are searched for in Preliminary Measurement with absorbers on the
floor and measuring antenna at fixed height using 2-axis EUT position system.

The Final Measurement is performed in the Semi-Anechoic Chamber with conducting metal
floor, if the Preliminary Measurement results are closer than 20 dB to the permissible value.

The EUT is placed at nonconductive plate at the turntable center.

For each suspected frequency, the turntable is rotated 360 degrees and antenna is scanned
from 1 to 4 m. This is repeated for both horizontal and vertical receive antenna polarizations.

The emissions less than 20 dB below the permissible value are reported.
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The measurement results are obtained as described below:

E [dBpV/m] = Ugrx + Aror

Where Ugy is receiver reading and A+or is total correction factor including cable loss,

antenna factor and preamplifier gain (Aot = LcagLes + Ar - Gpreawp )-

Limits for spurious radiated emissions measurements (3 m measurement distance)

Frequency range [MHz] Limit [uV/m] Limit [dBpV/m] Detector
30 - 88 100 40 Quasi peak
88 — 216 150 43.5 Quasi peak
216 — 960 200 46 Quasi peak
960 — 1000 500 54 Quasi peak
Above 1000 500 54 Average
Above 1000 5000 74 Peak
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2.3.

5 GHz RLAN test results

2.3.1 A-mode, 20 MHz CBW, 16-QAM modulation, 36 Mbps data rate.

Channel 149 / 5745MHz

Peak (RBW: 1 MHz, VBW: 3 MHz)

Frequency [MHz] | E[dBpV/m] | E[puV/m] | Ugrx [dBuV] | Ator [dB] | Margin | Limit [dBuV/m] | Results
10954.912 52.08 401.745 42.19 9.89 21.9 74 PASSED
11488.3 51.59 379.927 42.56 9.03 22.4 74 PASSED
17235.6 64.66 1709.031 41.33 23.33 60.6 125.2 PASSED

Quasi peak (RBW: 100 kHz, VBW: 100 kHz)

Frequency [MHz] | E[dBuV/m] | E[uV/m] | Ugrx [dBuV] | Ator [dB] | Margin | Limit [dBuV/m] Results
940.403 42.43 132.206 46.27 -3.84 3.6 46 PASSED
949.079 42.73 136.962 46.75 -4.02 3.3 46 PASSED

Average (RBW: 1 MHz, VBW: 1 MHz)

Frequency [MHz] | E [dBpV/m] | E [uV/m] | Urx [dBuV] | Ator [dB] | Margin | Limit [dBpV/m] Results

10954.912 39.42 93.508 29.53 9.89 14.6 54 PASSED
11488.3 38.78 86.926 29.75 9.03 15.2 54 PASSED
17235.6 51.47 374.498 28.14 23.33 PASSED

Channel 157 / 5785MHz

Peak (RBW: 1 MHz, VBW: 3 MHz)

Frequency [MHz] | E[dBuV/m] | E[uV/m] | Urx [dBuV] | Ator [dB] | Margin | Limit [dBuV/m] Results

10410.022 51.06 357.273 42.06 9 17.2 68.2 PASSED
11569.7 51.06 357.067 42.32 8.74 22.9 74 PASSED
17353.1 64.62 1701.375 41.33 23.29 3.6 68.2 PASSED

Quasi peak (RBW: 100 kHz, VBW: 100 kHz)

Frequency [MHz] | E [dBuV/m] | E [uV/m] | Urx [dBuV] | Ator [dB] | Margin | Limit [dBuV/m] Results
940.343 37.58 75.64 41.42 -3.84 8.4 46 PASSED
949.049 42 125.951 46.02 -4.02 4 46 PASSED

Average (RBW: 1 MHz, VBW: 1 MHz)
Frequency [MHz] | E[dBuV/m] | E[uV/m] | Urx [dBuV] | Ator [dB] | Margin | Limit [dBuV/m] Results
10410.022 38.56 84.752 29.56 9 --- --- PASSED
11569.7 38.42 83.387 29.68 8.74 15.6 54 PASSED
17353.1 51.44 373.035 28.15 23.29 --- - PASSED
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Channel 165 /5825MHz

Peak (RBW: 1 MHz, VBW: 3 MHz)

Frequency [MHz] | E[dBuV/m] | E[uV/m] | Ugrx [dBuV] | Ator [dB] | Margin | Limit [dBuV/m] | Results

10846.095 52.02 398.841 42.19 9.83 22 74 PASSED
11648.9 51.27 365.974 42.94 8.33 22.7 74 PASSED
17433.9 66.2 2040.563 41.33 24.87 59 125.2 PASSED

Quasi peak (RBW: 100 kHz, VBW: 100 kHz)

Frequency [MHz] | E[dBuV/m] | E[uV/m] | Urx [dBuV] | Ator [dB] | Margin | Limit [dBuV/m] Results
940.403 40.17 101.988 44.01 -3.84 5.9 46 PASSED
949.049 45.16 181.113 49.18 -4.02 0.9 46 PASSED

Average (RBW: 1 MHz, VBW: 1 MHz)

Frequency [MHz] | E [dBuV/m] | E [uV/m] | Urx [dBuV] | Ator [dB] | Margin | Limit [dBuV/m] Results

10846.095 39.51 94.547 29.68 9.83 14.5 54 PASSED
11648.9 38.47 83.801 30.14 8.33 15.5 54 PASSED
17433.9 53.29 461.583 28.42 24.87 PASSED

2.3.2 N-mode, 20 MHz CBW, 64-QAM modulation, 52 / 57.8 Mbps data rate.

Channel 149 / 5745MHz

Peak (RBW: 1 MHz, VBW: 3 MHz)

Frequency [MHz] | E[dBuV/m] | E[puVIm] | Urx [dBuV] | Ator [dB] | Margin | Limit [dBuV/m] | Results
11111.82 51.49 375.535 42.43 9.06 22.5 74 PASSED
11489.5 51.34 369.02 42.31 9.03 22.6 74 PASSED
17235.8 64.04 1591.659 40.71 23.33 61.2 125.2 PASSED

Quasi peak (RBW: 100 kHz, VBW: 100 kHz)

Frequency [MHz] | E[dBuV/m] | E[uV/m] | Urx [dBuV] | Ator [dB] | Margin | Limit [dBuV/m] Results

30.15 27.78 24.502 32.63 -4.85 12.2 40 PASSED
949.079 42.93 140.104 46.95 -4.02 3.1 46 PASSED

Average (RBW: 1 MHz, VBW: 1 MHz)

Frequency [MHz] | E [dBuV/m] | E [uV/m] | Urx [dBuV] | Ator [dB] | Margin | Limit [dBuV/m] Results
11111.82 38.68 85.911 29.62 9.06 15.3 54 PASSED
11489.5 38.79 86.996 29.76 9.03 15.2 54 PASSED
17235.8 51.48 374.887 28.15 23.33 PASSED
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Channel 157 / 5785MHz
Peak (RBW: 1 MHz, VBW: 3 MHz)
Frequency [MHz] | E[dBuV/m] | E[uV/m] | Ugrx [dBuV] | Ator [dB] | Margin | Limit [dBuV/m] | Results
10456.614 51.18 362.243 42.19 8.99 17.1 68.2 PASSED
11568.1 51.43 372.864 42.69 8.74 22.5 74 PASSED
17353.3 64.71 1720.283 41.44 23.27 3.5 68.2 PASSED
Quasi peak (RBW: 100 kHz, VBW: 100 kHz)
Frequency [MHz] | E[dBuV/m] | E[uV/m] | Urx [dBuV] | Ator [dB] | Margin | Limit [dBuV/m] Results
30.21 24.36 16.516 29.25 -4.89 15.6 40 PASSED
949.049 44.79 173.58 48.81 -4.02 1.2 46 PASSED
Average (RBW: 1 MHz, VBW: 1 MHz)
Frequency [MHz] | E [dBuV/m] | E [uV/m] | Urx [dBuV] | Ator [dB] | Margin | Limit [dBuV/m] Results
10456.614 38.33 82.547 29.34 8.99 PASSED
11568.1 38.31 82.3 29.57 8.74 15.7 54 PASSED
17353.3 51.46 373.981 28.19 23.27 PASSED
Channel 165 / 5825MHz
Peak (RBW: 1 MHz, VBW: 3 MHz)
Frequency [MHz] | E[dBuV/m] | E[uV/m] | Urx [dBuV] | Ator [dB] | Margin | Limit [dBuV/m] Results
10993.188 51.82 390.077 42.06 9.76 22.2 74 PASSED
11649.7 52.17 405.835 43.85 8.32 21.8 74 PASSED
17436.3 66.64 2147.336 41.82 24.82 58.6 125.2 PASSED
Quasi peak (RBW: 100 kHz, VBW: 100 kHz)
Frequency [MHz] | E [dBuV/m] | E [uV/m] | Urx [dBuV] | Ator [dB] | Margin | Limit [dBuV/m] Results
30.09 22.47 13.294 25.26 -2.79 17.5 40 PASSED
948.989 43.11 143.087 47.13 -4.02 2.9 46 PASSED
Average (RBW: 1 MHz, VBW: 1 MHz)
Frequency [MHz] | E[dBuV/m] | E[uV/m] | Ugrx [dBuV] | Ator [dB] | Margin | Limit [dBuV/m] Results
10993.188 39.09 90.064 29.33 9.76 14.9 54 PASSED
11649.7 39.51 94.547 31.19 8.32 14.5 54 PASSED
17436.3 53.26 460.151 28.44 24.82 - --- PASSED
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2.3.3 N-mode, 40 MHz CBW, 16-QAM modulation, 81/ 90 Mbps data rate.

Channel 149+153 / 5755MHz

Peak (RBW: 1 MHz, VBW: 3 MHz)

Frequency [MHz] | E[dBuV/m] | E[uV/m] | Ugrx [dBuV] | Ator [dB] | Margin | Limit [dBuV/m] | Results
10861.215 52.1 402.81 42.43 9.67 21.9 74 PASSED
11511.7 51.79 388.374 42.82 8.97 22.2 74 PASSED
17263.6 64.79 1736.601 41.69 23.1 60.4 125.2 PASSED

Quasi peak (RBW: 100 kHz, VBW: 100 kHz)

Frequency [MHz] | E[dBuV/m] | E[uV/m] | Urx [dBuV] | Ator [dB] | Margin | Limit [dBuV/m] Results
940.323 39.54 94.798 44.54 -5 6.5 46 PASSED
949.059 37.07 71.392 42.12 -5.05 8.9 46 PASSED

Average (RBW: 1 MHz, VBW: 1 MHz)

Frequency [MHz] | E [dBpV/m] | E [uV/m] | Urx [dBuV] | Ator [dB] | Margin | Limit [dBpV/m] Results

10861.215 39.44 93.778 29.77 9.67 14.5 54 PASSED
11511.7 39 89.115 30.03 8.97 15 54 PASSED
17263.6 51.26 365.595 28.16 23.1 PASSED

Channel 157+161 / 5795MHz

Peak (RBW: 1 MHz, VBW: 3 MHz)

Frequency [MHz] | E[dBuV/m] | E[uV/m] | Urx [dBuV] | Ator [dB] | Margin | Limit [dBuV/m] Results
10911.82 51.81 389.404 42.07 9.74 22.2 74 PASSED
11588.6 51.13 360.122 42.44 8.69 22.8 74 PASSED
17382.2 64.53 1684.418 40.83 23.7 60.7 125.2 PASSED

Quasi peak (RBW: 100 kHz, VBW: 100 kHz)

Frequency [MHz] | E [dBuV/m] | E [uV/m] | Urx [dBuV] | Ator [dB] | Margin | Limit [dBuV/m] Results
940.323 43.27 145.714 47.11 -3.84 2.8 46 PASSED
949.059 43.06 142.2 47.08 -4.02 3 46 PASSED

Average (RBW: 1 MHz, VBW: 1 MHz)

Frequency [MHz] | E[dBuV/m] | E[uV/m] | Ugrx[dBuV] | Ator [dB] | Margin | Limit [dBuV/m] Results
10911.82 39.12 90.323 29.38 9.74 14.9 54 PASSED
11588.6 38.33 82.499 29.64 8.69 15.7 54 PASSED
17382.2 51.73 385.967 28.03 23.7 --- - PASSED
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2.4. 2.4G WLAN test results

2.4.1 B-mode, 20 MHz CBW, QPSK modulation, 11 Mbps data rate.

Channel 6 / 2442 MHz

Peak (RBW: 1 MHz, VBW: 3 MHz)

Frequency [MHz] | E[dBpV/m] | E [pV/m] | Urx [dBuV] | Ator [dB] | Margin | Limit [dBpV/m] Results
4880.3 39.85 98.231 43.59 -3.74 34.1 74 PASSED
7320.4 45.3 184.035 44.11 1.19 28.7 74 PASSED

10931.863 52.12 403.785 42.19 9.93 21.9 74 PASSED
14661.124 57.25 728.534 43.45 13.8 68 125.2 PASSED
Quasi peak (RBW: 100 kHz, VBW: 100 kHz)
Frequency [MHz] | E[dBuV/m] | E[uV/m] | Urx[dBuV] | Ator [dB] | Margin | Limit [dBuV/m] Results
31.23 21.73 12.204 27.17 -5.44 18.3 40 PASSED
949.079 40.88 110.611 43.45 -2.57 5.1 46 PASSED

Average (RBW: 1 MHz, VBW: 1 MHz)

Frequency [MHz] | E[dBpV/m] | E [uV/m] | Urx [dBuV] | Ator [dB] | Margin | Limit [dBpV/m] Results
4880.3 27.24 23.009 30.98 -3.74 26.7 54 PASSED
7320.4 32.7 43.157 31.51 1.19 21.3 54 PASSED

10931.863 39.45 93.897 29.52 9.93 145 54 PASSED
14661.124 43.08 142.577 29.28 13.8 PASSED

Channel 1 /2412 MHz

Peak (RBW: 1 MHz, VBW: 3 MHz)

Frequency [MHz] | E[dBuV/m] | E[uV/m] | Urx [dBuV] | Ator [dB] | Margin | Limit [dBuV/m] Results
4823.5 39.65 95.995 43.59 -3.94 34.3 74 PASSED
7234.4 45.78 194.603 44.76 1.02 79.4 125.2 PASSED

Average (RBW: 1 MHz, VBW: 1 MHz)

Frequency [MHz] | E [dBuV/m] | E [uV/m] | Urx [dBuV] | Ator [dB] | Margin | Limit [dBuV/m] Results
4823.5 26.83 21.953 30.77 -3.94 27.2 54 PASSED
7234.4 32.6 42.658 31.58 1.02 PASSED

Channel 11 / 2462 MHz

Peak (RBW: 1 MHz, VBW: 3 MHz)

Frequency [MHz] | E[dBuV/m] | E[uV/m] | Urx [dBuV] | Ator [dB] | Margin | Limit [dBuV/m] Results
4924.4 40.87 110.548 44.5 -3.63 33.1 74 PASSED
7384.8 45.57 189.867 44,11 1.46 28.4 74 PASSED
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Average (RBW: 1 MHz, VBW: 1 MHz)
Frequency [MHz] | E [dBpV/m] | E [uV/m] | Urx [dBuV] | Ator [dB] | Margin | Limit [dBpV/m] Results
4924.4 27.59 23.958 31.22 -3.63 26.4 54 PASSED
7384.8 32.88 44.05 31.42 1.46 21.1 54 PASSED

2.4.2 G-mode, 20 MHz CBW, BPSK modulation, 6 Mbps data rate.

Channel 6 / 2442 MHz

Peak (RBW: 1 MHz, VBW: 3 MHz)

Frequency [MHz] | E[dBuV/m] | E[uV/m] | Ugrx[dBuV] | Ator [dB] | Margin | Limit [dBuV/m] Results
4881.6 40.24 102.825 43.97 -3.73 33.7 74 PASSED
7319.4 45.6 190.502 44.37 1.23 28.4 74 PASSED

10607.612 51.97 396.872 42.68 9.29 22 74 PASSED
14795.694 55.52 597.173 42.06 13.46 69.7 125.2 PASSED

Quasi peak (RBW: 100 kHz, VBW: 100 kHz)

Frequency [MHz] | E[dBpV/m] | E [uV/m] | Urx [dBuV] | Ator [dB] | Margin | Limit [dBpV/m] Results
940.313 41.36 117.004 43.74 -2.38 4.7 46 PASSED
949.049 45.64 191.492 48.21 -2.57 0.4 46 PASSED

Average (RBW: 1 MHz, VBW: 1 MHz)

Frequency [MHz] | E[dBuV/m] | E[uV/m] | Ugrx[dBuV] | Ator [dB] | Margin | Limit [dBuV/m] Results
4881.6 27.14 22.74 30.87 -3.73 26.8 54 PASSED
7319.4 32.69 43.082 31.46 1.23 21.3 54 PASSED

10607.612 38.92 88.288 29.63 9.29 15.1 54 PASSED
14795.694 42.79 137.927 29.33 13.46 - - PASSED

Channel 1 /2412 MHz

Peak (RBW: 1 MHz, VBW: 3 MHz)

Frequency [MHz] | E [dBuV/m] | E [uV/m] | Urx [dBuV] | Ator [dB] | Margin | Limit [dBuV/m] Results
4825.8 39.38 93.154 43.32 -3.94 34.6 74 PASSED
7235.4 45.24 182.768 44.24 1 80 125.2 PASSED

Average (RBW: 1 MHz, VBW: 1 MHz)

Frequency [MHz] | E[dBuV/m] | E[uV/m] | Urx [dBuV] | Ator [dB] | Margin | Limit [dBuV/m] Results
4825.8 26.72 21.685 30.66 -3.94 27.3 54 PASSED
7235.4 32.65 42.899 31.65 1 PASSED

Channel 11 / 2462 MHz

Peak (RBW: 1 MHz, VBW: 3 MHz)

Frequency [MHz] | E [dBuV/m] | E [uV/m] | Urx [dBuV] | Ator [dB] | Margin | Limit [dBuV/m] Results
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4925.9 41.01 112.318 44.64 -3.63 33 74 PASSED
7385.4 45.69 192.575 44.24 1.45 28.3 74 PASSED

Average (RBW: 1 MHz, VBW: 1 MHz)

Frequency [MHz] | E[dBuV/m] | E[uV/m] | Ugrx [dBuV] | Ator [dB] | Margin | Limit [dBuV/m] Results
4925.9 27.58 23.925 31.21 -3.63 26.4 54 PASSED
7385.4 32.84 43.868 31.39 1.45 211 54 PASSED

2.4.3 N-mode, 20 MHz CBW, BPSK modulation, 6,5 Mbps data rate.

Channel 6 / 2442 MHz

Peak (RBW: 1 MHz, VBW: 3 MHz)

Frequency [MHz] | E [dBuV/m] | E [uV/m] | Urx [dBuV] | Ator [dB] | Margin | Limit [dBuV/m] Results
4878.4 40.76 109.157 44.5 -3.74 33.2 74 PASSED
7319.5 45.46 187.543 44.24 1.22 28.5 74 PASSED

10732.866 52.93 443.047 43.45 9.48 21 74 PASSED
14617.433 55.76 613.479 42.19 13.57 69.5 125.2 PASSED

Quasi peak (RBW: 100 kHz, VBW: 100 kHz)

Frequency [MHz] | E[dBuV/m] | E[uV/m] | Urx [dBuV] | Ator [dB] | Margin | Limit [dBuV/m] Results
940.403 37.24 72.803 39.63 -2.39 8.8 46 PASSED
949.079 45.22 182.411 47.79 -2.57 0.8 46 PASSED

Average (RBW: 1 MHz, VBW: 1 MHz)

Frequency [MHz] | E [dBuV/m] | E [uV/m] | Urx [dBuV] | Ator [dB] | Margin | Limit [dBuV/m] Results
4878.4 27.13 22.72 30.87 -3.74 26.9 54 PASSED
7319.5 32.72 43.226 31.5 1.22 21.3 54 PASSED

10732.866 39.06 89.774 29.58 9.48 14.9 54 PASSED
14617.433 42.88 139.3 29.31 13.57 PASSED

Channel 1 /2412 MHz

Peak (RBW: 1 MHz, VBW: 3 MHz)

Frequency [MHz] | E[dBpV/m] | E [uV/m] | Ugrx [dBuV] | Ator [dB] | Margin | Limit [dBpV/m] Results
4824.7 39.77 97.432 43.71 -3.94 34.2 74 PASSED

7234 45.66 191.801 44.64 1.02 79.6 125.2 PASSED

Average (RBW: 1 MHz, VBW: 1 MHz)

Frequency [MHz] | E[dBuV/m] | E[uV/m] | Ugrx [dBuV] | Ator[dB] | Margin | Limit [dBuV/m] Results
4824.7 26.75 21.755 30.69 -3.94 27.2 54 PASSED

7234 32.58 42.57 31.56 1.02 - --- PASSED

Channel 11 / 2462 MHz
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Peak (RBW: 1 MHz, VBW: 3 MHz)

Frequency [MHz] | E [dBpV/m] | E [uV/m] | Urx [dBuV] | Ator [dB] | Margin | Limit [dBpV/m] Results
4922.9 40.33 103.825 43.98 -3.65 33.7 74 PASSED
7387.8 45.59 190.239 44,11 1.48 28.4 74 PASSED

Average (RBW: 1 MHz, VBW: 1 MHz)

Frequency [MHz] | E [dBuV/m] | E [uV/m] | Urx [dBuV] | Ator [dB] | Margin | Limit [dBuV/m] Results
4922.9 27.58 23.93 31.23 -3.65 26.4 54 PASSED
7387.8 32.82 43.727 31.34 1.48 21.2 54 PASSED

2.4.4 N-mode, 40 MHz CBW, 16-QAM modulation, 54 / 60 Mbps data rate.

Channel 4+8 / 2442 MHz

Peak (RBW: 1 MHz, VBW: 3 MHz)

Frequency [MHz] | E [dBpV/m] | E [uV/m] | Urx [dBuV] | Ator [dB] | Margin | Limit [dBpV/m] Results
4881.6 40.37 104.4 44.1 -3.73 33.6 74 PASSED
7319.7 45.32 184.565 44.1 1.22 28.7 74 PASSED

11528.053 51.85 391.246 42.81 9.04 22.1 74 PASSED
14553.707 55.35 585.531 41.94 13.41 69.9 125.2 PASSED

Quasi peak (RBW: 100 kHz, VBW: 100 kHz)

Frequency [MHz] | E[dBuV/m] | E[uV/m] | Ugrx[dBuV] | Ator [dB] | Margin | Limit [dBuV/m] Results
940.343 40.31 103.574 42.69 -2.38 5.7 46 PASSED
949.079 43.53 150.159 46.1 -2.57 2.5 46 PASSED

Average (RBW: 1 MHz, VBW: 1 MHz)

Frequency [MHz] | E[dBpV/m] | E [uV/m] | Urx [dBuV] | Ator [dB] | Margin | Limit [dBpV/m] Results
4881.6 27.14 22.74 30.87 -3.73 26.8 54 PASSED
7319.7 32.65 42.894 31.43 1.22 21.3 54 PASSED

11528.053 39.03 89.392 29.99 9.04 15 54 PASSED
14553.707 42.49 133.153 29.08 13.41 PASSED

Channel 1+5 /2412 MHz

Peak (RBW: 1 MHz, VBW: 3 MHz)

Frequency [MHz] | E[dBuV/m] | E[uV/m] | Urx [dBuV] | Ator [dB] | Margin | Limit [dBuV/m] Results
4824.4 40.03 100.392 43.97 -3.94 33.9 74 PASSED
7234.8 45.91 197.447 44.9 1.01 79.3 125.2 PASSED

Average (RBW: 1 MHz, VBW: 1 MHz)

Frequency [MHz] | E [dBuV/m] | E [uV/m] | Urx [dBuV] | Ator [dB] | Margin | Limit [dBuV/m] Results
4824.4 26.76 21.785 30.7 -3.94 27.2 54 PASSED
7234.8 32.56 42.438 31.55 1.01 PASSED
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Channel 7+11 /2462 MHz
Peak (RBW: 1 MHz, VBW: 3 MHz)
Frequency [MHz] | E[dBpV/m] | E [uV/m] | Urx [dBuV] | Ator [dB] | Margin | Limit [dBpV/m] Results
4923.4 40.33 103.86 43.98 -3.65 33.6 74 PASSED
7386 46.61 213.993 45.17 1.44 27.4 74 PASSED
Average (RBW: 1 MHz, VBW: 1 MHz)
Frequency [MHz] | E[dBpV/m] | E [uV/m] | Urx [dBuV] | Ator[dB] | Margin | Limit [dBpV/m] Results
4923.4 27.51 23.752 31.16 -3.65 26.5 54 PASSED
7386 32.78 43.556 31.34 1.44 21.2 54 PASSED
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3. Band edge compliance of RF emissions
(FCC 815.247(d), 15.205(b), RSS-210 A8.5)
EUT with DUT number RM-845, DUT 16577
Accessories with DUT numbers | BP-4W, DUT 16578 ; AC-50U, DUT 16562 ; WH-902, DUT 16563
Operation Voltage [V] / [HZ] Nominal
Results PASSED
Remarks -

Temp [°C] / Humidity [%RH] /

Air Pressure [kPa] 21/40/101.2

Date of measurements 11-Aug-2012

Measured by Kalle Hannila / Jari Keto

3.1.1 Test setup

Communication
Tester

Tower / table
controller

Receiver

3.2. Test method and limit
The measurement is made according to KDB558074 and IC standard RSS-210.

The limit for 5 GHz RLAN is -20 dBc.

When the fundamental value in E [dBuV/m] column is at least 20 dB higher than the out of band emission,
the result is pass.

The measurement results are obtained as described below:

E [dBuV/m] = Urx + Ator

Where Ugy is receiver reading and A+or is total correction factor including cable loss,
antenna factor and preamplifier gain (Aot = LcagLes + Ar - Gpreawp )-

Limits for band edge compliance of RF emissions measurements (3 m measurement distance)

Frequency range [MHz] Limit

54 dBuV/m (avg) and 74
Below 2390 and above 2483.5 dBuV/m (pk)

Below 5725 and above 5825 -20dBc
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3.3. 5 GHz RLAN test results

3.3.1 N-mode, 40 MHz CBW, 16-QAM modulation, 81 / 90 Mbps data rate.

Channel 149+153 / 5755MHz

Level in dBuV/m

20+ ; ; ; ; ; ; ; ; ; i
5705 5710 5720 5730 5740 5750 5755
Frequency in MHz
Peak (RBW: 1 MHz, VBW: 3 MHz)
Frequency [MHz] E [dBuV/m] E [puV/m] Urx [dBuV] Ator [dB] Results
5725 60.54 1064.266 64.29 -3.75 PASSED
5755 81.1 11350.108 84.64 -3.54 PASSED

Channel 157+161 / 5795MHz

Level in dBuV/m

207 t t t t t t t t t t t
5795 5800 5810 5820 5830 5840 5850

Frequency in MHz

Peak (RBW: 1 MHz, VBW: 3 MHz)
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Frequency [MHz] E [dBuV/m] E [puV/m] Urx [dBuV] Aror [dB] Results
5803.577 88.64 27027.134 91.88 -3.24 PASSED
5850.481 49.29 291.373 52.56 -3.27 PASSED

3.3.2 N-mode, 20 MHz CBW, 16-QAM modulation, 52 / 57.8 Mbps data rate.
Channel 149 / 5745MHz
11
10
90 S
g ®
z 7
T e *
T
§ 50
40
30
204 t ; ; ; ; ; ; t t i
5705 5710 5720 5730 5740 5750 5755
Frequency in MHz
Peak (RBW: 1 MHz, VBW: 3 MHz)

Frequency [MHz] E [dBuV/m] E [puV/m] Urx [dBuV] Aror [dB] Results
5724.639 63.87 1561.529 67.61 -3.74 PASSED
5738.928 88.65 27055.153 92.23 -3.58 PASSED
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Channel 165 / 5825MHz

Level in dBuV/m

20+ t t t t t t t t t i
5815 5820 5830 5840 5850 5860 5865
Frequency in MHz
Peak (RBW: 1 MHz, VBW: 3 MHz)
Frequency [MHz] E [dBuV/m] E [puV/m] Urx [dBuV] Aror [dB] Results
5827.866 93.37 46612.243 96.62 -3.25 PASSED
5850.18 50.84 348.217 54.11 -3.27 PASSED

3.3.3 N-mode, 20 MHz CBW, 16-QAM modulation, 52 / 57.2 Mbps data rate.

Channel 149 / 5745MHz

Level in dBuV/m

20+ t
5705 5710

5720

5730
Frequency in MHz

5740

5750 5755
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Peak (RBW: 1 MHz, VBW: 3 MHz)

Frequency [MHz] E [dBuV/m] E [puV/m] Urx [dBuV] Aror [dB] Results
5724.238 66.6 2136.978 70.34 -3.74 PASSED
5739.449 94.85 55239.533 98.42 -3.57 PASSED

Channel 165 / 5825MHz
£
>
=3
3
E
8
204 t t t t t t t t |
5815 5820 5830 5840 5850 5860 5865
Frequency in MHz
Peak (RBW: 1 MHz, VBW: 3 MHz)

Frequency [MHz] E [dBuV/m] E [puV/m] Urx [dBuV] Ator [dB] Results
5831.633 90.25 32538.685 93.5 -3.25 PASSED
5850.06 53.44 469.948 56.71 -3.27 PASSED
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3.3.4 A-mode, 20 MHz CBW, 16-QAM modulation, 36 Mbps data rate.

Channel 149 / 5745MHz

11
10
90
£ 80
S
é& 70 ‘
£ 60
T
& 50
40
30
201 t t t t t t t t t |
5705 5710 5720 5730 5740 5750 5755
Frequency in MHz
Peak (RBW: 1 MHz, VBW: 3 MHz)

Frequency [MHz] E [dBuV/m] E [uV/m] Urx [dBuV] Aror [dB] Results
5724.238 66.6 2136.978 70.34 -3.74 PASSED
5739.449 94.85 55239.533 98.42 -3.57 PASSED

Channel 165 / 5825MHz
£
S
&
k]
£
&
et
201 t t t t t t t t |
5815 5820 5830 5840 5850 5860 5865
Frequency in MHz
Peak (RBW: 1 MHz, VBW: 3 MHz)

Frequency [MHz] E [dBuV/m] E [puV/m] Urx [dBuV] Aror [dB] Results
5831.633 90.25 32538.685 93.5 -3.25 PASSED
5850.06 53.44 469.948 56.71 -3.27 PASSED
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3.4. 2.4G WLAN test results

3.4.1 B-mode, 20 MHz CBW, QPSK modulation, 11 Mbps data rate.

Channel 1/ 2412 MHz

1401

1201

1001

FCC BT BE RK

Limit in dBpV/m

2395

2400 2405

Frequency in MHz

2410

Peak (RBW: 1 MHz, VBW: 1 MHz)

Frequency [MHz]

E [dBpV/m]

E [uVv/im]

Urx [d B|.1V]

Aror [dB] Results

2386.453

46

199.526

46.89

-0.89 PASSED

Average (RBW: 1 MHz, VBW: 10 Hz)

Frequency [MHz]

E [dBuV/m]

E [uV/m]

Urx [d BIJV]

Ator [dB] Results

2385

32.58

42.55

33.47

-0.89 PASSED
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Channel 11 / 2462 MHz
140
120T
£ 100T
N ]
=4
@
g FCC BT BE PK
£ 2.489599198 GHz
) 49.330 dBpV/BIT BE AV
2.495000000 GHz
.221.dBpV/im
Y
20 t t t t t t t t t t t t t |
2460 2465 2470 2475 2480 2485 2490 2495

Frequency in MHz

Peak (RBW: 1 MHz, VBW: 1 MHz)

Frequency [MHz] E [dBuV/m] E [uV/im] Urx [dBuLV] Aror [dB] Results
2489.599 49.33 292.752 50.3 -0.97 PASSED
Average (RBW: 1 MHz, VBW: 10 Hz)
Frequency [MHz] E [dBuV/m] E [uV/m] Urx [dBuLV] Ator [dB] Results
2495 33.22 45.819 34.19 -0.97 PASSED
3.4.2 G-mode, 20 MHz CBW, BPSK modulation, 6 Mbps data rate.
Channel 1 /2412 MHz
1401 FCC BT BE RK.
120T
¢ 1001
% L
3 8ot
% 26}51;002004 GHz
2.385004

207 t t t t t t t t t i
2385 2390 2395 2400 2405 2410

Frequency in MHz
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Peak (RBW: 1 MHz, VBW: 1 MHz)

Frequency [MHz] E [dBuV/m] E [uV/m] Urx [dBuV] Ator [dB] Results
2386.002 46.15 203.025 47.04 -0.89 PASSED
Average (RBW: 1 MHz, VBW: 10 Hz)
Frequency [MHz] E [dBuV/m] E [uVv/im] Urx [dBuLV] Aror [dB] Results
2385 32.58 42.55 33.47 -0.89 PASSED
Channel 11 / 2462 MHz
140F
1201
c 1007
; L
&
° FCC BT BE PK
Ié 2.490440882 GHz
E 49.17TACBIBAIBE AV
2.495000000 GHz
A dBuVv/m
y
20 ; ; ; ; ; ; ; ; ; ; i
2460 2465 2470 2480 2485 2490 2495
Frequency in MHz
Peak (RBW: 1 MHz, VBW: 1 MHz)
Frequency [MHz] E [dBuV/m] E [uV/m] Urx [dBuV] Ator [dB] Results
2490.441 49.17 287.541 50.14 -0.97 PASSED
Average (RBW: 1 MHz, VBW: 10 Hz)
Frequency [MHz] E [dBuV/m] E [uV/m] Urx [dBuV] Aot [dB] Results
2495 33.22 45.819 34.19 -0.97 PASSED

3.4.3 N-mode, 20 MHz CBW, BPSK modulation, 6.5 Mbps data rate.

FCC Part 15C Compliance Test Report

/ Template Version 15.0

FCC15CWLAN_RM-845_18.docx
Copyright © TCC Nokia

24 (80)

TCC Nokia Salo Laboratory

P.0.Box(86)

Joensuunkatu 7H / Kiila 1B
FIN-24101 SALO, FINLAND

Tel. +358 (0) 7180 08000
Fax. +358 (0) 7180 45220




TCC

Nokia

u\“l"ju
\ \_/

“ u\

i FINAS

$ Finnish Accreditation Service

/ \
'nf..f,.\\\ T117 (EN ISO/IEC 17025)

Channel 1 /2412 MHz

1401 FCC BT BE RK
1201
c 1007
s L
a
kel
E
-
2.38500(
32.51
20 t t t t t t t t t i
2385 2390 2395 2400 2405 2410
Frequency in MHz
Peak (RBW: 1 MHz, VBW: 1 MHz)
Frequency [MHz] E [dBuV/m] E [uV/im] Urx [dBuLV] Aror [dB] Results
2386.453 45.74 193.531 46.63 -0.89 PASSED
Average (RBW: 1 MHz, VBW: 10 Hz)
Frequency [MHz] E [dBuV/m] E [uV/m] Urx [dBuLV] Ator [dB] Results
2385 32.58 42.55 33.47 -0.89 PASSED
Channel 11 / 2462 MHz
1401
1201
c 1007
E‘ L
© FCC BT BE PK
Zé 2.490370742 GHz
3 50.215ABIBME AV
2.495000000 GHz
dBuV/im
L 4
20 t t t t t t t t t t t t i
2460 2465 2470 2475 2480 2485 2490 2495
Frequency in MHz
Peak (RBW: 1 MHz, VBW: 1 MHz)
Frequency [MHz] E [dBuV/m] E [uV/m] Urx [dBuV] Aot [dB] Results
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| 2490.371 | 50.22 324.153 51.19 -0.97 PASSED
Average (RBW: 1 MHz, VBW: 10 Hz)
Frequency [MHz] E [dBuV/m] E [uV/m] Urx [dBuV] Avor [dB] Results
2495 33.22 45.819 34.19 -0.97 PASSED

3.4.4 N-mode, 40 MHz CBW, 16-QAM modulation, 54 / 60 Mbps data rate.

Channel 3 /2412 MHz

1407 FCC BT BE RK
120t
¢ 1001
g L
s 80T 2388957916 GHz
= T 59.939 dBpY/m
£ eoT . pasopeaiety
I 43011 dBuvim
) 4
40F !
20 t t t ; ; ; ; ; ; i
2385 2390 2395 2400 2405 2410
Frequency in MHz
Peak (RBW: 1 MHz, VBW: 1 MHz)
Frequency [MHz] E [dBuV/m] E [uV/m] Urx [dBuV] A+or [dB] Results
2388.958 59.94 993.002 60.83 -0.89 PASSED
Average (RBW: 1 MHz, VBW: 10 Hz)
Frequency [MHz] E [dBuV/m] E [uV/im] Urx [dBuLV] Avor [dB] Results
2389.208 43.01 141.433 43.9 -0.89 PASSED
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Channel 9/ 2462 MHz

1401

1201

Limit in dBpV/m

7415 GHz

FCC BT BE PK

20 t t t t t t t t t t t i
2460 2465 2470 2475 2480 2485 2490 2495
Frequency in MHz
Peak (RBW: 1 MHz, VBW: 1 MHz)
Frequency [MHz] E [dBuV/m] E [uV/im] Urx [dBuV] Aror [dB] Results
2483.707 60.75 1089.557 61.72 -0.97 PASSED
Average (RBW: 1 MHz, VBW: 10 Hz)
Frequency [MHz] E [dBuV/m] E [uV/m] Urx [dBuLV] Aror [dB] Results
2484.619 43.69 153.003 44.66 -0.97 PASSED
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4.

Conducted peak output power

(15.247(b)(1), RSS-210 A8.4 (4))

EUT with DUT number

RM-845, DUT 16591

Accessories with DUT numbers

BP-4W, DUT 16547 ; WH-902, DUT 16564 ; AC-50U, DUT 16558

Operation Voltage [V] / [HZ]

Nominal

Results PASSED
Remarks -

Temp [°C] / Humidity [%RH] /

Air Pressure [kPa] 217507101
Date of measurements 08-Aug-2012

Measured by

Tomi Lipponen

4.1. Test Setup
Spectrum
analyser
Power Attenuator EUT
divider
Radio 20dB
simulator attenuator
4.2. Test method and limit
DocumentlLimits for conducted peak output power measurements
Frequency range [MHz] Limit [W] Limit [dBm]
2400 — 2483.5 _ —
5725 - 5850 <=1 <=30
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4.3. 5 GHz RLAN Test results

RLAN 5 GHz, peak output power [dBm]
Mode & data speed Ch 157
g-mode WLAN OFDM 6 Mbps 20.26
g-mode WLAN OFDM 9 Mbps 20.31
g-mode WLAN OFDM 12 Mbps 20.31
g-mode WLAN OFDM 18 Mbps 20.12
g-mode WLAN OFDM 24 Mbps 20.29
g-mode WLAN OFDM 36 Mbps 20.53
g-mode WLAN OFDM 48 Mbps 20.38
g-mode WLAN OFDM 54 Mbps 20.52
n-mode MCS 0: OFDM 6.5 / 7.25 Mbps 20.16
n-mode MCS 1: OFDM 13.0 / 14.4 Mbps 20.18
n-mode MCS 2: OFDM 19.5 / 21.7 Mbps 20.12
n-mode MCS 3: OFDM 26.0 / 28.9 Mbps 20.64
n-mode MCS 4: OFDM 39.0 / 43.3 Mbps 20.4
n-mode MCS 5: OFDM 52.0 / 57.8 Mbps 20.74
n-mode MCS 6: OFDM 58.5 / 65.0 Mbps 20.61
n-mode MCS 7: OFDM 65.0 / 72.2 Mbps 20.45
n-mode MCS 0: OFDM 13.5 / 15.0 Mbps 17.59
n-mode MCS 1: OFDM 27.0 / 30.0 Mbps 17.53
n-mode MCS 2: OFDM 40.5 / 45.0 Mbps 17.51
n-mode MCS 3: OFDM 54.0 / 60.0 Mbps 17.79
n-mode MCS 4: OFDM 81.0 / 90.0 Mbps 18.03
n-mode MCS 5: OFDM 108.0 / 120.0 Mbps 17.83
n-mode MCS 6: OFDM 121.5 / 135.0 Mbps 17.81
n-mode MCS 7: OFDM 135.0 / 150.0 Mbps 17.76
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4.3.1 n-mode, 40 MHz CBW mode, 16-QAM modulation, 81.0 / 90.0 Mbps data rate

Channel / fc [MHz] | P [dBm] | P [mW] Result

149+153 / 5755 18.03 63.533 | PASSED
157+161 /5795 17.56 57.016 | PASSED

Channel 149+153 / 5755MHz

“RBW 1 NMHz
“VBW 3 MHz
Ref 37.6 dBm “Att 30 dB SWT 20 ms

Offset 17.6/dB

30

SEm.

e
i
o /N~ ﬁ_‘\\

| 10 vi
M 100 of 100 \\‘-"'\_:

I-30.

-40

I--50- 308
-60

PWR  Center 5.755 GHz 5.2 WHz/ Span 52 MHz
MAXH

Tx Channel
Bandwidth 40 MHz Power 18.03 dBm

Date: 8.AUG.2012 09:37:13

Channel 157+161 / 5795MHz

*RBW 1 MHz
“VBW 3 MHz
Ref 37.6 dBm “Att 30 dB SWT 20 ms
[30 Offset 17.6| dB
I-20- !
-t
I,
= IR N .
;;%Qm)/ 100 of 100 —
I--30.
~40
I--50.
-60
PWR " Center 5.795 GHz 5.2 WHz/ Span 52 MHz
MAXH
Tx Channel
Bandwidth 40 MHz Power 17.56 dBm
Date: 9.AUG.2012 09:55:42
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4.3.2 n-mode, 20 MHz CBW mode, 64-QAM modulation, 52.0 / 57.8 Mbps data rate

Channel / fc [MHz] | P [dBm] | P [mW] Result
157 /5785 20.74 118.577 | PASSED
149 /5745 20.37 108.893 | PASSED
165 / 5825 20.54 113.24 PASSED
Channel 157 / 5785MHz
“RBW 1 WHz
“VBW 3 MHz
Ref 37.6 dBm “Att 30 dB ST 20 ms
[s0_Offset 17.6[ a8
20 !
Lo SGL
°
:;o sWP| | 100 of 100 \w“ :
-30
-40
-50 o8
-60
PWR  Center 5.785 GHz 2.6 WHz/ Span 26 MHz
MAXH
Tx Channel
Bandwidth 20 MHz Power 20.74 dem
Pate: 8.AUG.2012 10:37:50
Channel 149 / 5745MHz
“REW 1 Whz
“VBW 3 MHz
Ref 37.6 dBm “Att 30 dB SWT 20 ms
[50_Offset 17.6/dB
20 !
Lo =
o
1 N'\‘N»u LvL
oo SWP| | 100 of 100
-30
-40
-50
-60
PWR " Center 5.745 GHz 2.6 MHz/ Span 26 MHz
MAXH
Tx Channel
Bandwidth 20 MHz Power 20.37 dBm
Date: 9.AUG.2012 10:11:24
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Channel 165 / 5825MHz

T

Date: 9.AUG.2012 10:33:26

“RBW 1 WHz
“VBW 3 MHz
Ref 37.8 dBm “Att 30 dB SWT 20 ms
|20 Offset 17.8/dB
|20
[0
o Pl
[viEw|
L1 e v
swp| | 100 of 100 ]
[-20
|30
-40
|50
-60
;::H Center 5.825 GHz 2.6 WMHz/ Span 26 MHz
Tx Channel
Bandwidth 20 MHz Power 20.54 dBm

4.3.3 OFDM mode, 16-QAM modulation, 36 Mbps data rate

Channel / fc [MHz] | P [dBm] | P [mW] Result
157 /5785 20.53 112.98 | PASSED
149 / 5745 20.43 110.408 | PASSED
165 /5825 20.51 112.46 PASSED
Channel 157 / 5785MHz
i:: OBf‘If.jetdBmlle‘ - “Att 30 dB SWT 20 ms l
20 q
Tx Channel

Date: 8.AUG.2012 11:59:31
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Channel 149 / 5745MHz

Date: 9.AUG.2012 12:00:14

“RBW 1 WHz
“VBW 3 MHz
Ref 37.6 dBm “Att 30 dB SWT 20 ms
20 Offset 17.6]d
|20
[0
1 P
o \\"\
e
S 100 of 100 )
PWR Center 5.745 GHz 2.6 WMHz/ Span 26 MHz
MAXH
Tx Channel
Bandwidth 20 MHz Power 20.43 dBm
Pate: 9.AUG.2012 11:47:24
“REW 1 WHz
“VBW 3 MHz
Ref 37.8 dBm “Att 30 dB SWT 20 ms
o_Offset 17.8]dB l
[V v
100 T
-50 308
-60
PWR " Center 5.825 GHz 2.6 WHz/ Span 26 MHz
MAXH
Tx Channel
Bandwidth 20 MHz Power 20.51 dBm
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4.4. WLAN Test results

WLAN 2.4 GHz, peak output power [dBm]
Mode & data speed Che6
b-mode WLAN DSSS 1 Mbps 20.57
b-mode WLAN DSSS 2 Mbps 20.84
b-mode WLAN DSSS 5.5 Mbps 22.41
b-mode WLAN DSSS 11 Mbps 23.52
g-mode WLAN OFDM 6 Mbps 24.06
g-mode WLAN OFDM 9 Mbps 23.97
g-mode WLAN OFDM 12 Mbps 22.67
g-mode WLAN OFDM 18 Mbps 22.83
g-mode WLAN OFDM 24 Mbps 22.1
g-mode WLAN OFDM 36 Mbps 22.05
g-mode WLAN OFDM 48 Mbps 21.32
g-mode WLAN OFDM 54 Mbps 21.34
n-mode MCS 0: OFDM 6.5 / 7.25 Mbps 23.18
n-mode MCS 1: OFDM 13.0 / 14.4 Mbps 22.96
n-mode MCS 2: OFDM 19.5 / 21.7 Mbps 22.93
n-mode MCS 3: OFDM 26.0 / 28.9 Mbps 23.02
n-mode MCS 4: OFDM 39.0 / 43.3 Mbps 21.35
n-mode MCS 5: OFDM 52.0 / 57.8 Mbps 21.42
n-mode MCS 6: OFDM 58.5 / 65.0 Mbps 21.39
n-mode MCS 7: OFDM 65.0 / 72.2 Mbps 21.31
n-mode MCS 0: OFDM 13.5 / 15.0 Mbps 22.71
n-mode MCS 1: OFDM 27.0 / 30.0 Mbps 22.37
n-mode MCS 2: OFDM 40.5 / 45.0 Mbps 22.45
n-mode MCS 3: OFDM 54.0 / 60.0 Mbps 22.77
n-mode MCS 4: OFDM 81.0 / 90.0 Mbps 20.78
n-mode MCS 5: OFDM 108.0 / 120.0 Mbps 20.82
n-mode MCS 6: OFDM 121.5 / 135.0 Mbps 20.8
n-mode MCS 7: OFDM 135.0 / 150.0 Mbps 20.78
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4.4.1 DSSS mode, QPSK modulation, 11 Mbps data rate

Channel / fc [MHz] | P [dBm] | P [mW] Result

6 /2437 23.52 224905 | PASSED
1/2412 23.29 213.304 | PASSED
11/2462 23.41 219.28 PASSED
Channel 6 / 2437 MHz
“RBW 1 WHz
“VBW 3 MHz
Ref 36.7 dBm “Att 30 dB ST 2.5 ms
| 30_Offset 16.7/dB
|20 !
Lo L
5 IR
-10 vt
_20_SWP| 100 of 100
|30
|40
| so0 o8
| 60
PWR " Center 2.437 GHz 1.3 WHz/ Span 13 MHz
MAXH
Tx Channel
Bandwidth 10 WMHz Power 23.52 dBm
Date: 8.AUG.2012 13:04:02
Channel 11 / 2462 MHz
“REW 1 Whz
“VBW 3 MHz
Ref 36.8 dBm “Att 30 dB ST 2.5 ms
[5o_Offset 16.8[dB l
2o P ——v—! =
Lo L
=3
-10 LvL
_20.SWP| | 100 of 100
-30
-40
-50
-60
PWR " Center 2.462 GHz 1.3 WHz/ Span 13 MHz
MAXH
Tx Channel
Bandwidth 10 WMHz Power 23.41 dBm
Date: 8.AUG.2012 14:43:57
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Channel 1 /2412 MHz

“RBW 1 WHz
“VBW 3 MHz
Ref 36.6 dBm “Att 30 dB SWT 2.5 ms
[So_offset 16.6[d8 l
20 —
Lio L
o
|10
| oo_swe| 100 of 100
|30
|40
-50
-60
;Z’:H Center 2.412 GHz 1.3 WHz/ Span 13 MHz
Tx Channel
Bandwidth 10 WMHz Power 23.29 dBm

Date: 8.AUG.2012 14:23:54

4.4.2 OFDM mode, BPSK modulation, 6 Mbps data rate

Channel / fc [MHz] | P [dBm] | P [mW] Result

6 /2437 24.06 254.683 | PASSED
1/2412 23.69 233.884 | PASSED
11 /2462 23.84 242.103 | PASSED

Channel 6 / 2437 MHz

*RBW 1 MHz
*“VBW 3 MHz
Ref 36.7 dBm “Att 30 dB SWT 2.5 ms
[So_Offset 16.7[ds l
o
~
Ny 0
| 20-swpl 100 of 100
-30
-40
-50
-60
PWR " Center 2.437 GHz 2.6 MHz/ Span 26 MHz
MAXH
Tx Channel
Bandwidth 20 MHz Power 24.06 dBm
Date: 8.AUG.2012 13:27:18
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Channel 1 /2412 MHz

“RBW 1 WHz
“VBW 3 MHz
Ref 36.6 dBm “Att 30 dB SWT 2.5 ms
[So_offset 16.6[d8 l
20
Lio sy S6l
o M N
it gepestr T [,
| so_swpl 100 of 100
|30
|40
-50
-60
PWR " Center 2.412 GHz 2.6 WMHz/ Span 26 MHz
MAXH
Tx Channel
Bandwidth 20 MHz Power 23.69 dBm
Pate: 8.AUG.2012 14:51:54
“REW 1 WHz
“VBW 3 MHz
Ref 36.8 dBm “Att 30 dB ST 2.5 ms

30 _Offset 16.8[dB

10. SNSRI ISSUVSREN
L PO Y N,

SEIN

PUR
MAXH
Tx Channel
Bandwidth 20 MHz Power 23.84 dBm

Center 2.462 GHz 2.6 WMHz/ Span 26 MHz

Date: 8.AUG.2012 15:06:49

4.4.3 n-mode, 20 MHz CBW mode, BPSK modulation, 6.5/ 7.25 Mbps data rate

Channel / fc [MHz] | P [dBm] | P [mW] Result

6 /2437 23.18 207.97 PASSED

1/2412 23.01 199.986 | PASSED

11/2462 23.18 207.97 PASSED
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Channel 6 / 2437 MHz

“RBW 1 WHz
“VBW 3 MHz
Ref 36.7 dBm “Att 30 dB SWT 2.5 ms
| 3o_Offset 16.7/dB
20
L0
Lo e
N
ot LV
| so_swpl 100 of 100
|30
|--a0
-50 DB
-60
PWR Center 2.437 GHz 2.6 WMHz/ Span 26 MHz
MAXH
Tx Channel
Bandwidth 20 MHz Power 23.18 dBm
Date: 8.AUG.2012 13:31:13
“REW 1 WHz
“VBW 3 MHz
Ref 36.6 dBm “Att 30 dB ST 2.5 ms

30 _Offset 16.6[dB

10 N T N e e
o

Mg

Date: 9.AUG.2012 07:45:09

| 50 308
-60
PR Center 2.412 GHz 2.6 MHz/ Span 26 MHz
MAXH
Tx Channel
Bandwidth 20 MHz Power 23.01 dBm
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Channel 11 / 2462 MHz

T

Date: 9.AUG.2012 07:58:50

“RBW 1 WHz
“VBW 3 MHz
Ref 36.8 dBm “Att 30 dB SWT 2.5 ms
| 3o_Offset 16.8/dB
20
L0
Lo
VIEV]
Iy
_20.SWP| | 100 of 100
|30
|--a0
-50
-60
PWR Center 2.462 GHz 2.6 WMHz/ Span 26 MHz
MAXH
Tx Channel
Bandwidth 20 MHz Power 23.18 dBm

4.4.4 n-mode, 40 MHz CBW mode, 16-QAM modulation, 54.0 / 60.0 Mbps data rate

Channel / fc [MHz] | P [dBm] | P [mW] Result
4-8 | 2437 22.77 189.234 | PASSED
1-5/2422 6.18 4.15 PASSED
7-11/ 2452 22.69 185.78 PASSED
Channel 4-8 / 2437 MHz
R:Of 03';6';79:1511677 - “Att 30 dB SWT 2.5 ms l
20 “L
e — i
:;g Swi 100 of 100 uL\““'\-'\/Muur :
Tx Channel

Date: 8.AUG.2012 14:04:40
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Channel 1-5/ 2422 MHz

“RBW 1 WHz
“VBW 3 MHz
Ref 20 dBm “Att 30 dB SWT 2.5 ms
l10
Lo
e
-20
100 of 100 MMA,
|--40
-50
|60
-70 DB
PIR “Center 2.422 GHz 5.2 MHz/ B
B R pan 52 MHz
MAXH
Tx Channel
Bandwidth 40 MHz Power 6.18 dBm
Date: 9.AUG.2012 08:06:36
“REW 1 WHz
“VBW 3 MHz
Ref 36.6 dBm “Att 30 dB ST 2.5 ms

30 _Offset 16.6[dB

TN

-40
| so 08
-60.
PR Center 2.452 GHz 5.2 WHz/ Span 52 MHz
MAXH
Tx Channel
Bandwidth 40 MHz Power 22.69 dBm
Date: 9.AUG.2012 08:23:12
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5. Spurious RF conducted emissions

(FCC §15.247(d), RSS-210 A8.5)

EUT with DUT number

RM-845, DUT 16591

Accessories with DUT numbers

BP-4W, DUT 16547 ; WH-902, DUT 16564 ; AC-50U, DUT 16558

Operation Voltage [V] / [Hz] Nominal
Results PASSED
Remarks -

Temp [°C] / Humidity [%RH] /

Air Pressure [kPa] 21/50/101
Date of measurements 08-Aug-2012

Measured by

Tomi Lipponen

5.1. Test Setup

Attenuator

EUT

Spectrum
analyser
Power
divider
Radio 20dB
simulator attenuator

5.2. Test method and limit
The measurement is made according to Public notice KDB 558 074 and IC standard RSS-210.

The reference level for the -20 dBc measurement was obtained as instructed in section 5.4.1.1 of the KDB

558074, using 5-30 % wider span than the EBW.

Limits for spurious RF conducted emissions measurements

Frequency range [MHz]

Limit [dBc]

1 -25000

<=-20
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5.3. WLAN Test results
5.3.1 DSSS mode, QPSK modulation, 11 Mbps data rate
Channel 1 /2412 MHz
20T
0+ 2414 GHz
| 8.75(Bm
e 20T 4.872 GHz 7-201 GHz
] -39.94/dBm38.53 dBm | » o
v ' ermums i A bl il Mas iAoy
£ -40
60T
-80 t t t t t t t t t |
0.001 5 10 15 20 25
Frequency in GHz
Peak (RBW: 100 kHz, VBW: 300 kHz)
Frequency [MHz] | P [dBc] | Result
4872 -39.94 PASSED
7200.6 -38.53 PASSED
Channel 6 / 2437 MHz
20T
0+ 2.436 GHz
8.46/dBm
c 2071 4.909 GHz 7.326 GHz
Q -39.20dBm38.36.dBm | N
g 201 WMMWM
60T
-80 t t t t t t + t t |
0.001 5 10 15 20 25
Frequency in GHz

Peak (RBW: 100 kHz, VBW: 300 kHz)

Frequency [MHz] | P [dBc] Result
4908.8 -39.2 PASSED
7326 -38.36 PASSED
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Channel 11 / 2462 MHz

20T
ol 2461GH:z
8.65/dBm
201+ 4.928 GHz 1422 GHz

-39.45 dpm"37-39 dBm

PKin dBm

-40

-60T

-80 t t t t t + + u u |
0.001 5 10 15 20 25

Frequency in GHz

Peak (RBW: 100 kHz, VBW: 300 kHz)
Frequency [MHz] | P [dBc] Result

4928.4 -39.45 PASSED
7422 -37.39 PASSED

5.3.2 OFDM mode, BPSK modulation, 6 Mbps data rate

Channel 1/ 2412 MHz

20T
0T 2.404 GHz
T+ 5.15(dBm
20+ 4.814 GHz 7.272 GHz
cEn i -36.06 dBn34.99 dBm
4
o
_60 4
-80 t t t t } ; | | | |
0.001 5 10 5 ; p

Frequency in GHz

Peak (RBW: 100 kHz, VBW: 300 kHz)
Frequency [MHz] | P [dBc] Result

4813.6 -36.06 PASSED
7272 -34.99 PASSED
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Channel 6 / 2437 MHz

20T
0T 2431GHz
{  548ldBm

4.880 GHz 7-338 GHz

207 -36.27/dBrr 3440 dBm

PKin dBm

-60T

-80 t ¥ . } ;

0.001 5 10 15
Frequency in GHz

25

Peak (RBW: 100 kHz, VBW: 300 kHz)
Frequency [MHz] | P [dBc] Result

4880 -36.27 PASSED
7338 -34.4 PASSED

Channel 11/ 2462 MHz

20T
0 2.457 GHz
L 5.08(Bm
ol 4.909 GHz 7.342/GHz

-35.11 dBm35.37 dBm
. P R N A

PKin dBm

-60T

-80 t ¥ . } ;
0.001 5 10

Frequency in GHz

25

Peak (RBW: 100 kHz, VBW: 300 kHz)
Frequency [MHz] | P [dBc] Result

4908.8 -35.11 PASSED
7342.2 -35.37 PASSED
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5.3.3 n-mode, 20 MHz CBW mode, BPSK modulation, 6.5/ 7.25 Mbps data rate

Channel 1/ 2412 MHz

20T

PKin dBm

-60T

-80

2.404 GHz
4.18|dBm

4.868 GHz 7.243 GHz
-34.76 /dBn733.45 dBm

0.001

10 15 20 25
Frequency in GHz

Peak (RBW: 100 kHz, VBW: 300 kHz)

Frequency [MHz] | P [dBc] | Result
4868 -34.76 PASSED
7243.2 -33.45 PASSED
Channel 6 / 2437 MHz
20T
01 2.43] GHz
- 4.98(dBm
4.886 GHz 7.306 GHz
20T

PKin dBm

-60T

-80

-34.10 dBm34.70 dBm

0.001

10 15 20 25
Frequency in GHz

Peak (RBW: 100 kHz, VBW: 300 kHz)

Frequency [MHz] | P [dBc] Result
4886.4 -34.1 PASSED
7305.6 -34.7 PASSED
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Channel 11/ 246

2 MHz

20T

PKin dBm

-60T

-80

2.459 GHz
4.41|dBm

4.916 GHz 7.433 GHz
-33.05dBm-33.11 dBm

0.001

10

15 20

Frequency in GHz

25

Peak (RBW: 100 kHz, VBW: 300 kHz)

Frequency [MHz] | P [dBc] Result
4916 -33.05 PASSED
7433.4 -33.11 PASSED

5.3.4 n-mode, 40 MHz CBW mode, 16-QAM modulation, 54.0 / 60.0 Mbps data rate

Channel 1-5/ 2422 MHz

20T

20T

PKin dBm

-60 T

-80

0.93 Bm “4.800 GHz 7.315 GHz
-29.97 dBm.30.92 dBm

0.001

10

15 20

Frequency in GHz

25

Peak (RBW: 100 kHz, VBW: 300 kHz)

Frequency [MHz] | P [dBc] Result

4800.4 -29.97 PASSED

7314.6 -30.92 PASSED
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Channel 4-8 / 243

7 MHz

20T

20T

PKin dBm

-60T

2.426 GHz
1.05/dBm 4.909 GHz 7-309 GHz
-31.94 dBrﬁ29~96 dBm

-80 t + u
0.001 5

10

Frequency in GHz

15 20 25

Peak (RBW: 100 kHz, VBW: 300 kHz)

Frequency [MHz] | P [dBc] Result
4909.2 -31.94 | PASSED
7309.2 -29.96 PASSED

Channel 7-11/ 2452 MHz

PKin dBm

-60T

20T
ot
| 2.437 GHz
1.10,dBm 4.936 GHz 7.349 GHz
20T -31.55 dBm30.85 dBm

-80
0.001

5 10 15 20
Frequency in GHz

25

Peak (RBW: 100

kHz, VBW: 300 kHz)

Frequency [MHz] | P [dBc] Result
4936.4 -31.55 PASSED
7349.4 -30.85 PASSED
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5.4, 5 GHz RLAN Test results

5.4.1 n-mode, 40 MHz CBW mode, 16-QAM modulation, 81.0 / 90.0 Mbps data rate
Channel 149+153 / 5755MHz

20T
5.759 GHz
i -5.04 dBm
ot
11.518 GHz
B -24.88 dBm 17.260 GHz
20+ -30.10 dBm

X ¥

PKin dBm

-401

-60T

-80 t t t t t t t t t t t i
0.001 5 10 15 20 25 30

Frequency in GHz

Peak (RBW: 100 kHz, VBW: 300 kHz)

Frequency [MHz] | P [dBc] | Result
11518 -24.88 | PASSED
17260 -30.1 PASSED
Channel 157+161 / 5795MHz
2T
5.807 GHz
i -5.19 dBm
ot

-201

-401

PKin dBm

-60T

-80

11.591 GHz
-23.97 dBm 17.364 GHz
% -30.30 dBm

0.001

10 15 20 25 30

Frequency in GHz

Peak (RBW: 100 kHz, VBW: 300 kHz)

Frequency [MHz] | P [dBc] Result
11590.8 -23.97 PASSED
17364 -30.3 PASSED
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5.4.2 n-mode, 20 MHz CBW mode, 64-QAM modulation, 52.0 / 57.8 Mbps data rate

Channel 149 / 5745MHz

20T
ot
i By 11.507 GH
0.57{dBm - z
20+ -30.83.dBm 17.240 GHz

-401

PKin dBm

-60T

-80

-35.87 dBm

0.001

10 15

Frequency in GHz

20 25 30

Peak (RBW: 100 kHz, VBW: 300 kHz)

Frequency [MHz] | P [dBc] | Result
11506.8 -30.83 PASSED
17240 -35.87 PASSED
Channel 157 / 5785MHz
20T
ot
| 5.779 GHz
1 0.39pBm _;gl;:g;gdg,:z 17.340 GHz
E 20 -35.34 dBm
¥ 407
60T
-80 t t t t t t t t t t 1
0.001 5 10 15 20 25 30

Frequency in GHz

Peak (RBW: 100 kHz, VBW: 300 kHz)

Frequency [MHz] | P [dBc] Result
11618.8 -29.82 PASSED
17340 -35.34 | PASSED
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Channel 165 / 5825MHz

20T
ol
| 5.819 GHz N
. Z
20l 0.68(dBm 30,60 dim 17.448 GHz

-35.94 dBm

PKin dBm

-401

-60T

-80 t t t t t t + + + u u |
0.001 5 10 15 20 25 30

Frequency in GHz

Peak (RBW: 100 kHz, VBW: 300 kHz)
Frequency [MHz] | P [dBc] Result

11610.4 -30.6 PASSED
17448 -35.94 PASSED

5.4.3 OFDM mode, 16-QAM modulation, 36 Mbps data rate

Channel 149 / 5745MHz

20T
ot
r 5739 GHz 11.462 GH.
. z
ol 0.60dBm l30.23 dih 17.276 GHz

-35.16 dBm

PKin dBm

-401

-60 T

-80 t t t t t t + + + u u |
0.001 5 10 15 20 25 30

Frequency in GHz

Peak (RBW: 100 kHz, VBW: 300 kHz)
Frequency [MHz] | P [dBc] Result

11462 -30.23 PASSED
17276 -35.16 PASSED
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Channel 157 / 5785MHz

20T
ot
I 3 e 11532 GH
0.61}dBm - z
20T -30.18 dBm 17.308 GHz
5 -35.91 dBm
= N S ,“2 -
g -0t WWWWW
-60 T
-80 t } } ; ; ! I | | | | |
0.001 5 10 15 20 M 2
Frequency in GHz

Peak (RBW: 100 kHz, VBW: 300 kHz)

Frequency [MHz] | P [dBc] Result
11532 -30.18 PASSED
17308 -35.91 PASSED
Channel 165 / 5825MHz
20T
ol
| 5.830 GHz
i 103/dBm _é%,'_gézdg:,z 17.476 GHz

PKin dBm

-401

-60T

-35.54 dBm

-80
0.001

10 15 20 25 30
Frequency in GHz

Peak (RBW: 100 kHz, VBW: 300 kHz)

Frequency [MHz] | P [dBc] Result
11672 -30.8 PASSED
17476 -35.54 | PASSED
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6. 6 dB bandwidth
(FCC §15.247(a)(2), RSS-210 A8.2 (1))

EUT with DUT number

RM-845, DUT 16591

Accessories with DUT numbers

BP-4W, DUT 16547 ; WH-902, DUT 16564 ; AC-50U, DUT 16558

Operation Voltage [V] / [HZ] Nominal
Results PASSED
Remarks -

Temp [°C] / Humidity [%RH] /

Air Pressure [kPa] 21/50/101
Date of measurements 07-Aug-2012

Measured by

Tomi Lipponen

6.1. Test Setup

Spectrum
analyser
Radio 20dB
simulator attenuator

Power
divider

Attenuator

EUT

6.2. Test method and limit

The measurement is made according to DTS procedures KDB 558074 and IC standard RSS-210.

Limits for 6 dB bandwidth measurements

Limit [kHz]
>= 500
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6.3. WLAN Test results
6.3.1 DSSS mode, QPSK modulation, 11 Mbps data rate
Channel / fc [MHz] | 6 dB bandwidth [kHz] Result
1/2412 7720 PASSED
6 /2437 8080 PASSED
11/2462 8200 PASSED
Channel 1 /2412 MHz
“RBW 300 kHz Marker 1 [T1 ]
“VBW 1 MHz -3.85 dBm
Ref 20 dBm “Att 30 dB SWT 2.5 ms 2.413660000 GHz
20 ndB [TL] 6l00 dB
BW 7/.720000000 MHz
I-10- Temp 1. FT1 ndB7}
~ol86 dem|°°
20408240000 GHz
o 1 Femp 2Tt ndB}
- - W“ asm
R andn iituind 5 0 GHz
AR AN
-20
I--30-
SwP 100 pf 100 3DB
-40
I--50.
l-60.
=70
-80
Center 2.412 GHz 1 MHz/ Span 10 MHz
Date: 8.AUG.2012 14:24:24
Channel 6 / 2437 MHz
“RBW 300 kHz Marker 1 [T1 ]
“VBW 1 MHz -4.20 dBm
Ref 20 dBm “Att 30 dB SWT 2.5 ms 2.437900000 GHz
20 ndB [T1] 6100 dB
BW 8/.080000000 MHz
10 Temp 1| [T1 ndB]
~10.42 dem |
2/.432920000 GHz
o T Temp—2r T+ e T
Lonrin, | A -10/25 dBm
W MMW\MQQ@?@ oz
W 4l "~
-20
I-30.
SWP 100 of 10D -
~40
I-50.
-60
I--70-
-80
Center 2.437 GHz 1 MHz/ Span 10 MHz
Date: 8.AUG.2012 14:37:17
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Bl NS
ARS

Channel 11 / 2462 MHz

“RBW 300 kHz Marker 1 [T1 ]

“VBW 1 MHz -4.37 dBm
Ref 20 dBm “Att 30 dB SWT 2.5 ms 2.462340000 GHz
20 ndB [TRL] 6L00 dB
BW 8/.200000000 MHz
10 Temp 1| [T1 ndB}
SGL
-10.61 dBm
L Pl
20457820000 GHz
Lo. T femp—2ETH s
W“‘J\m\ -11.18 dBm
N I a 20000 GHz
I-20

SWP 100 of 10D
40,

Center 2.462 GHz

Date: 8.AUG.2012 14:44:28

1 MHz/

Span 10 MHz

6.3.2 OFDM mode, BPSK modulation, 6 Mbps data rate

Channel / fc [MHz] | 6 dB bandwidth [kHz] Result
1/2412 16560 PASSED
6 /2437 16600 PASSED
11/2462 16600 PASSED
Channel 1 /2412 MHz
“RBW 300 kHz Marker 1 [T1 ]
“VBW 1 MHz -8.69 dBm
Ref 20 dBm “Att 30 dB SWT 2.5 ms 2.418640000 GHz
20 ndB [Ti] 6Loo dB
BW 16.560000000 MHz
Lo Temp 1| [T1 ndr}
: o 2R
14198 dBm
| 10 N ' N 2,&?0280000 GHz
AAA Bl WA 'j\N ' % N T2
-20
F-30.
SwP 100 pf 100 3DB
-40
I--50-
I--60.
=70
-80
Center 2.412 GHz 2 MHz/ Span 20 MHz
Pate: 8.AUG.2012 14:52:26
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Channel 6 / 2437 MHz

“RBW 300 kHz Marker 1 [T1 ]

“VBW 1 MHz -8.86 dBm
Ref 20 dBm “Att 30 dB SWT 2.5 ms 2.431800000 GHz
20 nds [T1] 6l00 dB
BW 16600000000 MHz
10 Temp 1| [T1 ndB} “
- -15/10 dBm|>®"
- 2428640000 GHz
Lo femp—2ET T TaBT
1 -1494 dBm

N

0 445240000 GHz
T N

-30

SWP 100 of 10D
40,

Center 2.437 GHz 2 MHz/ Span 20 MHz

Date: 8.AUG.2012 14:58:10

Channel 11 / 2462 MHz

“RBW 300 kHz Marker 1 [T1 ]

“VBW 1 MHz 8.83 dBm
Ref 20 dBm “Att 30 dB SWT 2.5 ms 2.466280000 GHz
20 ndB [TL] 6[00 dB
BW 16600000000 MHz

Lo Temp 1 [T1 ndRj o
15,01 dBm
- 2/.453680000 GHz

o Temp FrTasT

-14.52 dBm

1

2/.470280000 GHz
-10 M ;IiN., MWWMW T2
I-20- h\‘w

100 of 100

[--60:

-70

-80

Center 2.462 GHz 2 MHz/ Span 20 MHz

Date: 8.AUG.2012 15:07:21

6.3.3 n-mode, 20 MHz CBW mode, BPSK modulation, 6.5/ 7.25 Mbps data rate

Channel / fc [MHz] | 6 dB bandwidth [kHz] Result

1/2412 17760 PASSED

6 /2437 17800 PASSED

11/2462 17800 PASSED
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Channel 1 /2412 MHz

“RBW 300 kHz Marker 1 [T1 ]

e TR ARy re A [y |

“VBW 1 MHz -9.66 dBm
Ref 20 dBm “Att 30 dB SWT 2.5 ms 2.416160000 GHz
20 nds [T1] 6L00 dB
BW 17760000000 MHz
10 Temp 1| [T1 ndB}
-15/88 dBm
2403120000 GHz
Lo femp—2ET T TaBT
-15[37 dBm

= 2420880000 GHz

M'AW\"‘\F‘A‘MMM‘M T2

SWP 100 of 10D
40,

!

Date: 9.AUG.2012 07:45:43

Center 2.412 GHz 2 MHz/ Span 20 MHz

Channel 6 / 2437 MHz

Ref 20 dBm “Att 30 dB

“RBW 300 kHz Marker 1 [T1 ]
“VBW 1 MHz 9.66 dBm
SWT 2.5 ms 2.430480000 GHz

20

ndB [TL] 6[00 dB
BW 17800000000 MHz
Temp 1 [T1 ndRy

1547 dgm|*
2/.428080000 GHz

| A T2

Temp—2rETT BT
-16/03 dBm
2445880000 GHz

SWP 100 of 100

I--40-

K

[--60:

-70

-80

Date: 9.AUG.2012 07:51:45

Center 2.437 GHz 2 MHz/ Span 20 MHz
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Channel 11 / 2462 MHz

“RBW 300 kHz Marker 1 [T1 ]

“VBW 1 MHz -9.82 dBm
Ref 20 dBm “Att 30 dB SWT 2.5 ms 2.468480000 GHz
20 nds [T1] 6l00 dB
BW 17800000000 MHz
10 Temp 1| [T1 ndB} =
-16l14 dBm|~”
1P
2453080000 GHz
Lo

o 2. 470880000 GHz
T “\““L"‘W""‘M,fﬂw T2

femp—2r T T
-15/84 dBm

-

-30
SWP 100 of 10D
40,

N

Center 2.462 GHz

Date: 9.AUG.2012 07:59:46

2 MHz/

Span 20 MHz

@

6.3.4 n-mode, 40 MHz CBW mode, 16-QAM modulation, 54.0 / 60.0 Mbps data rate

Channel / fc [MHz] | 6 dB bandwidth [kHz] Result

1-5/2422 17680 PASSED
4-8 /2437 17760 PASSED
7-11/ 2452 17680 PASSED

Channel 1-5/ 2422 MHz

Ref 20 dBm

“Att 30 dB

“RBW 300 kHz Marker 1 [T1 ]
“VBW 1 MHz -12.26 dBm

SWT 2.5 ms

2.408320000 GHz

20

ndB [TL] 6[o0 dB
BW 17680000000 MHz

-18l41 dBm|*
403920000 GHz
Femp—2 T bt

18,87 dBm
421600000 GHz

N

N

A i

[--50:

I--60.

-70

-80

Center 2.422 GHz

Date: 9.AUG.2012 08:07:09

4 MHz/

Span 40 MHz

Temp 1 [T1 ndRy
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Channel 4-8 / 2437 MHz

“RBW 300 kHz Marker 1 [T1 ]

“VBW 1 MHz -11.99 dBm

Ref 20 dBm “Att 30 dB SWT 2.5 ms 2.423000000 GHz

20 nds [T1] 6l00 dB

BW 17760000000 MHz
10 Temp 1| [T1 ndB} “
~18/91 aBm|>°"

o 2418760000 GHz

femp—2ET T TaBT
-18[13 dBm
1 2436520000 GHz

i et et e N

rjo
SWP 100 of 100

Center 2.437 GHz 4 MHz/ Span 40 MHz

Date: 9.AUG.2012 08:17:57

Channel 7-11 / 2452 MHz

“RBW 300 kHz Marker 1 [T1 ]
“VBW 1 MHz 11.78 dBm

Ref 20 dBm “Att 30 dB SWT 2.5 ms 2.443440000 GHz
20 ndB [TL] 6[00 dB
BW 17680000000 MHz

Lo Temp 1 [T1 ndRj o
— 18,30 dBm
2/.433840000 GHz

o Temp FrTasT

-18.75 dBm
2/.451520000 GHz

MNAMWM

100 of 100

[--60:

-70

-80

Center 2.452 GHz 4 MHz/ Span 40 MHz

Date: 9.AUG.2012 08:24:11

6.4. 5 GHz RLAN Test results

6.4.1 n-mode, 40 MHz CBW mode, 16-QAM modulation, 81.0/ 90.0 Mbps data rate

Channel / fc [MHz] | 6 dB bandwidth [kHz] Result
149+153 / 5755 17280 PASSED
157+161 /5795 17200 PASSED
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Channel 149+153 / 5755MHz

“RBW 500 kHz Marker 1 [T1 ]
“VBW 3 MHz -16.25 dBm
Ref 20 dBm “Att 30 dB SWT 35 ms 5.767640000 GHz
20 nd8 [TL] 6100 dB
BW 17[.280000000 MHz
10 Temp 1| [T1 ndB}
SGL
-23.13 dBm
1 Py
5.755560000 GHz
o Temp—2ETr st
-22/54 dBm
5.772840000 GHz
-10
1
| 20 san AN A g Aduahallnyg A p A by )‘LALJ.,..«L.
- f
-3
Swe 100 of 100 .
[-40
-50
-60
-70-
-80

Center 5.755 GHz

Date: 9.AUG.2012 09:49:06

4 MHz/

Span 40 MHz

Channel 157+161 / 5795MHz

Date: 9.AUG.2012 09:56:21

“RBW 500 kHz Marker 1 [T1 ]
“VBW 3 MHz 15.80 dBm
Ref 20 dBm “Att 30 dB SWT 35 ms 5.796520000 GHz
20 nd8 [TL] 6.00 dB
BW 17200000000 MHz
Lo Temp 1| [T1 ndey
- 2156 dBm|%
5795640000 GHz
o Temp—2 ET T
-22/06 dBm
5812840000 GHz
-10
1
AN AN M AU AN A"J"\‘\\F’J ! Al ety T2
P 100 of 100 w
-50
60
-70
-80
Center 5.795 GHz 4 MHz/ Span 40 MHz

6.4.2 n-mode, 20 MHz CBW mode, 64-QAM modulation, 52.0 / 57.8 Mbps data rate

Channel / fc [MHz] | 6 dB bandwidth [kHz] Result
149/ 5745 17800 PASSED
157 /5785 17720 PASSED
165/ 5825 17880 PASSED
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Channel 149 / 5745MHz

“RBW 500 kHz

Marker 1 [T1 ]

“VBW 3 MHz dBm

Ref 20 dBm “Att 30 dB SWT 20 ms GHz

20 nds [T1] 6L00 dB

BW 17800000000 MHz
10 Temp 1| [T1 ndB}

-17[47 dBm

5736040000 GHz

Lo 3

femp—2ET T TaBT

-17,40 dBm

5753840000 GHz

W‘N«NMMM.\;‘z

SWP 100 pof

40,

100

\

Center 5.745 GHz

Date: 9.AUG.2012 10:12:04

2 MHz/

Span 20 MHz

Channel 157 / 5785MHz

Ref 20 dBm

“Att 30 dB

“RBW 500 kHz
“VBW 3 MHz
SWT 20 ms

Marker 1 [T1 ]
11.52
5.781160000

dBm
GHz.

20

ndB [TL] 6[00
BW  17/.720000000
Temp 1| [T1 ndR}

dB
MHz

17/87
5776120000

aBm |

GHz.

Temp—2rETT BT
-17/63
5793840000

dBm
GHz.

WH/WZ

SWP 100 of

I--40-

100

\

[--60:

-70

-80

Center 5.785 GHz

Date: 9.AUG.2012 10:30:02

2 MHz/

Span 20

MHz
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Channel 165 / 5825MHz

“RBW 500 kHz Marker 1 [T1 ]

“VBW 3 MHz -11.73 dBm
Ref 20 dBm “Att 30 dB SWT 20 ms 5.820200000 GHz
20 nds [T1] 6l00 dB
BW 17880000000 MHz
10 Temp 1| [T1 ndB} K
-17,51 dBm|~”
5816000000 GHz
Lo [
femp—2ET T TaBT
-18[40 dBm

a

833880000 GHz

L.WNWMM\I‘Z

SWP 100 of 100

40,

Y

Center 5.825 GHz

Date: 9.AUG.2012 10:34:05

2 MHz/

Span 20 MHz

@

6.4.3 OFDM mode, 16-QAM modulation, 36 Mbps data rate

Channel / fc [MHZz]

6 dB bandwidth [kHz] Result

149 /5745 16800 PASSED
157 /5785 16800 PASSED
165 /5825 16800 PASSED

Channel 149 / 5745MHz

Ref 20 dBm “Att 30 dB

“RBW 500 kHz Marker 1 [T1 ]
“VBW 3 MHz -11.59 dBm

SWT 20 ms 5.748000000 GHz

20

ndB [TL] 6[o0 dB
BW 16800000000 MHz
Temp 1 [T1 nany

-17/50 dBm|*

5/.736600000 GHz
Femp—2 T bt

17,44 dem

. 753400000 GHz

"
a

T2

SWP 100 of 100

[--50:

I--60.

-70

-80

Center 5.745 GHz

Date: 9.AUG.2012 11:48:05

2 MHz/

Span 20 MHz
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Channel 157 / 5785MHz

“RBW 500 kHz

Marker 1 [T1 ]

WM«N WWNWZ

“VBW 3 MHz -11.74 dBm
Ref 20 dBm “Att 30 dB SWT 20 ms 5.781080000 GHz
20 nds [T1] 6L00 dB
BW 16800000000 MHz

10 Temp 1| [T1 ndB}
-17[40 dBm
o 5776600000 GHz

femp—2ET T TaBT
-17,72 dBm
|3 5793400000 GHz

-10

SWP 100 of 100

Center 5.785 GHz

Date: 9.AUG.2012 11:54:20

2 MHz/

Span 20 MHz

Channel 165 / 5825MHz

Ref 20 dBm “Att 30 dB

“RBW 500 kHz
“VBW 3 MHz
SWT 20 ms

Marker 1 [T1 ]
11.04 dBm
5.828000000 GHz

20

ndB [TL] 6[00 dB
BW 16800000000 MHz
Temp 1 [T1 ndRy

1792 dgm|*
5/.816600000 GHz

Temp—2rETT BT
-17/25 dBm
400000 GHz

T2

SWP 100 of 100

I--40-

N

[--60:

-70

-80

Center 5.825 GHz

Date: 9.AUG.2012 12:01:31

2 MHz/

Span 20 MHz

FCC Part 15C Compliance Test Report
/ Template Version 15.0

FCC15CWLAN_RM-845_18.docx
Copyright © TCC Nokia

62 (80)

TCC Nokia Salo Laboratory
P.0.Box(86)

Joensuunkatu 7H / Kiila 1B
FIN-24101 SALO, FINLAND
Tel. +358 (0) 7180 08000
Fax. +358 (0) 7180 45220



TCC

Nokia

\\‘\'i'/"/

FINAS

,/ /—-«\ $ Finnish Accreditation Service
i,

3 ¥
“orty ™ T117 (EN ISO/IEC 17025)

7. AC powerline conducted emissions
(FCC 815.207, RSS-GEN 7.2.2)

EUT with DUT number

RM-845, DUT 16606

Accessories with DUT numbers

BP-4W, DUT 16607 ; AC-50U, DUT 16555 ; WH-902, DUT 16564

Operation Voltage [V] / [Hz] Nominal
Results PASSED
Remarks -

Temp [°C] / Humidity [%RH] /

Air Pressure [kPa] 21/50/101
Date of measurements 10-Aug-2012

Measured by

Sami Lehtonen

7.1. Test Setup

Receiver Pulse LISN
limiter

7.2. Test method and limit

EUT

The measurement is made according to Public notice DA 00-705 and IC standard RSS-GEN as follows:

The EUT is placed on a wooden table 80 cm above the reference groundplane.

The EUT is connected via LISN to a test power supply.

The measurement results are obtained as described below:

U [dBuV] = Urx + Aot

Where Ugy is receiver reading and Aror is total correction factor including cable and pulse limiter

attenuations.

CISPR 22 Class B limits

Frequency range [MHz]

Quasi peak limit [dBuV]

Average limit [dBuV]

0.15-0.5 66 - 56 56 - 46
05-5 56 46
5-30 60 50
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7.3. 5G RLAN Test results

7.3.1 OFDM mode, 16-QAM modulation, 36 Mbps data rate

Channel 157 / 5785 MHz

6 [ FCC Cond QP
% 5 | FCC Cond AV
=3}
E 4
gy
2\ A\ ~ " ,m Wﬁwm“ WMWWNWWM
A ;‘\ ‘\‘“‘\ﬁu’\ iy M N\“Uw M M 41 Ay ”\w Wm
4 N \} “ ‘ ‘ \ \ w ” ‘r
150k 300 400 500 800 1M 2M 3M 4M 5M 6 8 10M 20M 30M
Frequency in Hz
QuasiPeak (RBW: 9 kHz)
Frequency [MHz] | U [dBuV] | Line | Result
1.335 21.77 L1 PASSED
1.755 17.85 L1 PASSED
3.245 30.71 N PASSED
3.545 28.94 N PASSED
3.795 30.34 N PASSED
Average (RBW: 9 kHz)
Frequency [MHz] | U [dBuV] | Line | Result
0.955 13.95 L1 PASSED
1.335 8.81 L1 PASSED
1.735 11.19 N PASSED
3.76 6.34 L1 PASSED
3.975 17.61 L1 PASSED
4.63 5.92 L1 PASSED
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7.3.2 n-mode, 20 MHz CBW mode, 64-QAM modulation, 52.0 / 57.8 Mbps data rate

Channel 157 / 5785 MHz

FCC Cond QP

FCC Cond AV

Level in dBpV

‘H\”\
VARLY

i ‘\ ‘e‘w

HM
\ M
‘w‘ \‘mm

| |
“ J\\M j‘\; J | WM s

150k 300 400 500

800 1M 2m 3M 4M 5M 6 8 10M 20M 30M

Frequency in Hz

QuasiPeak (RBW: 9 kHz)

Frequency [MHz] | U [dBuV] | Line | Result

1.685 36.68 N PASSED
1.75 27.27 N PASSED
1.78 36.58 N PASSED
12.99 40.43 N PASSED
13.48 39.83 N PASSED
13.575 40.09 N PASSED

Average (RBW: 9 kHz)

Frequency [MHz] | U [dBuV] | Line | Result

1.425 17.13 L1 PASSED
1.76 10.48 N PASSED
1.78 21.32 N PASSED
15.185 14.69 L1 PASSED
15.865 19.67 L1 PASSED
16.255 5.37 L1 PASSED
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7.3.3 n-mode, 40 MHz CBW mode, 16-QAM modulation, 81.0 / 90.0 Mbps data rate

Channel 149+153 / 5755MHz

FCC Cond QP

FCC Cond AV

% ° '
4
g, ')
1
,ﬁ il M lj
2 VL M u \H i \
\/ . At M\ My | M “H '\
/\«‘emu\ \‘m ‘{ \\ | \
! = \_s\u‘H‘u‘w*lw { “H I M . ‘”
150k 300 400 500 800 1M 2M 3M 4M 5M 6 8 10M 20M 30M
Frequency in Hz
QuasiPeak (RBW: 9 kHz)
Frequency [MHz] | U [dBuV] | Line | Result
1.235 37.81 N PASSED
1.735 35.11 N PASSED
3.9 32.36 L1 PASSED
3.94 32.97 L1 PASSED
4.435 31.09 L1 PASSED
Average (RBW: 9 kHz)
Frequency [MHz] | U [dBuV] | Line | Result
1.155 9.9 N PASSED
1.19 19.67 N PASSED
1.235 22.9 N PASSED
3.425 15.94 L1 PASSED
3.9 9.8 L1 PASSED
3.94 19.68 L1 PASSED
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7.4.

WLAN Test results

7.4.1 n-mode, 40 MHz CBW mode, 16-QAM modulation, 54.0 / 60.0 Mbps data rate

Channel 4-8 / 2437 MHz

8
7
6 [ FCC Cond QP
?L 5 | FCC Cond AV
=3}
E b .
g, ”
| A ‘M i L A ‘
2 ‘V\\J\ ‘ [ ‘H‘”“‘H‘” ! | ‘U~ ’
MY H‘M‘\J“‘\ LA ‘Wu ‘ HMW (}l
1 W i \ ‘\ “N\ | “ \
150k 300 400 500 800 1M 2M 3M 4M 5M 6 8 10M 20M 30M
Frequency in Hz
QuasiPeak (RBW: 9 kHz)
Frequency [MHz] | U [dBuV] | Line | Result
1.23 34.88 N PASSED
1.67 29.88 N PASSED
1.74 34.83 N PASSED
3.39 35.59 N PASSED
3.93 17.95 N PASSED
4.495 20.09 N PASSED
Average (RBW: 9 kHz)
Frequency [MHz] | U [dBuV] | Line | Result
1.115 22.87 N PASSED
1.25 23.22 N PASSED
1.72 20.49 N PASSED
3.395 26.01 N PASSED
3.435 26.32 N PASSED
3.89 7.7 N PASSED
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7.4.2 DSSS mode, QPSK modulation, 11 Mbps data rate
Channel 6 / 2437 MHz
8
7
6 [ FCC Cond QP
?L 5 | FCC Cond AV
E
Wm
|
ALY RN T il J\W V ¥ ‘
2 Wil ‘/\\ " \‘ H “‘M\““”V H\H‘ HM‘U“H MNJ'W‘ W‘ bl |
UIITY [ | ‘
1 ‘w“\‘\ Il \‘ | H
150k 300 400 500 800 1M 2M 3M 4M 5M 6 8 10M 20M 30M
Frequency in Hz
QuasiPeak (RBW: 9 kHz)
Frequency [MHz] | U [dBuV] | Line | Result
1.25 35.86 N PASSED
1.61 30.5 N PASSED
1.725 28.7 L1 PASSED
3.885 38.05 N PASSED
4.35 31.98 N PASSED
4.46 38.71 N PASSED
Average (RBW: 9 kHz)
Frequency [MHz] | U [dBuV] | Line | Result
1.215 14.53 L1 PASSED
1.38 12.93 L1 PASSED
1.465 2.99 L1 PASSED
2.86 26.01 N PASSED
3.89 25.81 N PASSED
4.44 15.14 N PASSED
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Power spectral density

(FCC §15.247(e), RSS-210 A8.2 (2))

EUT with DUT number

RM-845, DUT 16591

Accessories with DUT numbers

BP-4W, DUT 16547 ; WH-902, DUT 16564 ; AC-50U, DUT 16558

Operation Voltage [V] / [HZ]

Nominal

Results PASSED
Remarks -

Temp [°C] / Humidity [%RH] /

Air Pressure [kPa] 217507101
Date of measurements 08-Aug-2012

Measured by

Tomi Lipponen

8.1. Test Setup

Spectrum
analyser
Radio 20dB
simulator attenuator

Power Attenuator EUT
divider

8.2. Test method and limit

The measurement is made according to DTS procedures KDB 558074 and IC standard RSS-210.

Result is corrected by bandwidth correction factor -15.2dB (BWCF = 10log (3 kHz/100kHz = -15.2dB)).

Limits for power spectral density measurements

Limit [dBm] @ 3 kHz

<=8
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8.3. WLAN Test results

8.3.1 DSSS mode, QPSK modulation, 11 Mbps data rate

Peak (RBW: 100 kHz, VBW: 300 kHz, Max hold)

Channel / fc [MHZ]

P [dBm]

Result

1/2412

-6.99

PASSED

6 /2437

-6.82

PASSED

11/2462

-6.6

PASSED

Channel 1/ 2412 MHz

10T
T 2.41
oT £:988 dBM

-10T

20T

PKin dBm

30T

40T

-50 t t t + + + u u
2407 2408 2410 2412 2414

Frequency in MHz

2416 2417

Channel 6 / 2437 MHz

101
T ¥3eathee 6
0 HFBAE
I X

-10T

20T

PKin dBm

30T

401+

-50 t t t t t t t t
2432 2434 2436 2438 2440

Frequency in MHz

2442

Channel 11/ 2462 MHz
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10T

-10T

20T

PKin dBm

30T

40T

461080000 GHz

LB

-50 t u
2457 2458

2460

2462 2464
Frequency in MHz

2466 2467

8.3.2 OFDM mode, BPSK modulation, 6 Mbps data rate

Peak (RBW: 100 kHz, VBW: 300 kHz, Max hold)

Channel /fc [MHz] | P [dBm] | Result

1/2412 -10.45 PASSED
6 /2437 -9.86 PASSED
11/2462 -10.46 PASSED

Channel 1/ 2412 MHz

PKin dBm

-30T

401+

-50 T u
2402 2405

2410 2415
Frequency in MHz

2420 2422
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Channel 6 / 2437 MHz

PKin dBm

-30T

40T

50 +— t } } } ; ; ' |
2427 2430 2435 2440 2445 2447

Frequency in MHz

Channel 11/ 2462 MHz

PKin dBm

30T

40T

-50 T t t t t t t t i
2452 2455 2460 2465 2470 2472

Frequency in MHz

8.3.3 n-mode, 20 MHz CBW mode, BPSK modulation, 6.5/ 7.25 Mbps data rate

Peak (RBW: 100 kHz, VBW: 300 kHz, Max hold)
Channel / fc [MHz] | P [dBm] Result

1/2412 -11.62 PASSED

6 /2437 -10.98 PASSED

11/ 2462 -12.3 PASSED
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Channel 1 /2412 MHz

PKin dBm

2405 2410 2415

Frequency in MHz

Channel 6 / 2437 MHz

PKin dBm

2430 2435 2440
Frequency in MHz

2445

2447

Channel 11 / 2462 MHz

PKin dBm
N
o

v
b 4

2455 2460 2465
Frequency in MHz

2470

2472
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8.3.4 n-mode, 40 MHz CBW mode, 16-QAM modulation, 54.0 / 60.0 Mbps data rate

Peak (RBW: 100 kHz, VBW: 300 kHz, Max hold)
Channel /fc [MHz] | P [dBm] | Result

1-5/2422 -14.4 PASSED
4-8 /2437 -14.37 PASSED
7-11/ 2452 -14.42 PASSED

Channel 1-5/ 2422 MHz

10T

" -b%39%aRM
b ¢

-101

-201

PKin dBm

30T

40T

-50 t + + + + + + + + + + + + u u |
2402 2405 2410 2415 2420 2425 2430 2435 2440 2442

Frequency in MHz

Channel 4-8 / 2437 MHz

10T

PKin dBm

40T
-50 1 t t t t t t t t t t t t t t t i
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Frequency in MHz
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Channel 7-11 / 2452 MHz

10T

" B4#3LERM
b ¢

-10T

-201

PKin dBm

-30T

40T

-50 t t t t t t t t t t t t t t t i
2432 2435 2440 2445 2450 2455 2460 2465 2470 2472

Frequency in MHz

8.4. 5 GHz RLAN Test results

8.4.1 n-mode, 40 MHz CBW mode, 16-QAM modulation, 81.0 / 90.0 Mbps data rate

Peak (RBW: 100 kHz, VBW: 300 kHz, Max hold)
Channel /fc [MHz] | P [dBm] | Result

149+153 /5755 -20.38 PASSED
157+161 /5795 -20.33 PASSED

Channel 149+153 / 5755MHz

10T
iR 5.767480000 GHz
-5.177 dBm
ot
-101
c L -20.377 dBm
oq
S 201 b 4
X
o
-30 1
40T
-50 t t t t t t t t t t t t t t t i
5735 5740 5745 5750 5755 5760 5765 5770 5775
Frequency in MHz
FCC Part 15C Compliance Test Report TCC Nokia Salo Laboratory
/ Template Version 15.0 75 (80) P.0.Box(86)
Joensuunkatu 7H / Kiila 1B
FCC15CWLAN_RM-845_18.docx FIN-24101 SALO, FINLAND
Copyright © TCC Nokia Tel. +358 (0) 7180 08000

Fax. +358 (0) 7180 45220



o e, F .
2 h 2 5
ICC ok FINAS
Nokia = /;::‘\ <~ Finnish Accreditation Service
A e T
CATARR T117 (EN ISO/IEC 17025)

Channel 157+161 / 5795MHz

10T

5.807480000 GHz
-5.127 dBm

-10T

-20.327 dBm

X

-201

PKin dBm

-30 7

40T

-50 t t t + + + + + + + + + + u u |
5775 5780 5785 5790 5795 5800 5805 5810 5815

Frequency in MHz

8.4.2 n-mode, 20 MHz CBW mode, 64-QAM modulation, 52.0 / 57.8 Mbps data rate

Peak (RBW: 100 kHz, VBW: 300 kHz, Max hold)
Channel / fc [MHz] | P [dBm] Result

149 /5745 -14.71 PASSED
157 /5785 -14.89 PASSED
165 /5825 -14.55 PASSED

Channel 149 / 5745MHz

10T
£
q
o°
£
X
o
-30 T
-40T
-50 t t t t t t t |
5735 5740 5745 5750 5755
Frequency in MHz
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Channel 157 / 5785MHz

10T

PKin dBm

-30T

40T

-50
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5780 5785 5790 5795
Frequency in MHz

Channel 165 / 5825MHz

10T

-10T

-201

PKin dBm

30T

40T

¥

" -b%55%ERM

-50
5815

5820 5825 5830 5835
Frequency in MHz

8.4.3 OFDM mode, 16-QAM modulation, 36 Mbps data rate

Peak (RBW: 100 kHz, VBW: 300 kHz, Max hold)

Channel / fc [MHz] | P [dBm] Result
149 /5745 -14.58 PASSED
157 /5785 -14.68 PASSED
165/ 5825 -14.26 PASSED
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9. Test Equipment

9.1. Conducted measurements

Eq. No Equipment Type Manufacturer Used in
6038 Data Logger Testo 580 Testo -
- BT / WLAN Antenna SPA 2400/75/9/0/V Huber-Suhner -
- BT / WLAN Antenna SPA 2400/75/9/0/V Huber-Suhner -
2389 Signal Generator SMJ 100A R&S -
6009 GPS Antenna SA-700 Chronos -
6010 GPS Network amplifier NLA20FPDC GPS Networking, -
Inc
6011 GPS signal Splitter LDCBS1x4 GPS Networking, -
Inc
6015 Receiver ESI R&S -
2059 V-network ESH3-Z6 R&S -
6044 V-network ESH3-Z6 R&S -
1759 LISN 50 pH ESH3-Z5 R&S -
2390 Directional Coupler DC2600 AR -
1916 Communication Tester CMTA84 R&S -
6012 CDN CDN USB/c Teseq -
2388 Bluetooth Tester CBT R&S -
6046 Attenuator 10dB 8493C Agilent -
6047 Attenuator 20dB 8493C Agilent -
6036 Data Logger 175-H2 Testo -
6045 Power splitter 11667B Agilent -
6039 USB Interface 5541765 Testo -
10479 Communication Tester CMW500 R&S -
6094 Communication Tester CMW500 R&S -
6096 EMC Analyzer E7405A HP -
6098 Signal Generator 8648C Agilent -
6103 Bluetooth tester CBT R&S -
6113 Signal Generator SMF100A R&S -
6120 Thermal Chamber WT 20/40 Weiss -
6121 Power Splitter HP11667B Agilent -
6122 Power Splitter HP11667B Agilent -
6134 Attenuator 10dB BW-S10-2W263+ Mini-Circuits -
6136 Attenuator 20dB BW-S20-2W263+ Mini-Circuits -
2359 Temperature Test Chamber | VT4002 Voétsch -
2347 Communication Tester CMU200 R&S -
2180 Communication Tester CMU200 R&S -
2156 Communication Tester CMU200 R&S -
1999 Receiver ESIB26 R&S -
2352 Spectrum Analyzer FSP-30 R&S -
2097 Pulse Limiter ESH3-Z2 R&S -
2039 Power Supply PL330QMD Thurlby -
1992 Signal Generator 83630B Agilent -
2206 Signal Generator SMX R&S -
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9.2. Radiated measurements
Eq. No Equipment Type Manufacturer Used in
2391 Band Reject Filter WRCG1729.4/1735.4- Wainwright 27
1722.4/1742.4-40/6SS
6038 Data Logger Testo 580 Testo -
6014 Substitute Calibration Cable Sucoflex 104PB Suhner -
- BT / WLAN Antenna SPA 2400/75/9/0/V Huber-Suhner -
- BT / WLAN Antenna SPA 2400/75/9/0/V Huber-Suhner -
2389 Signal Generator SMJ 100A R&S -
6009 GPS Antenna SA-700 Chronos -
6010 GPS Network amplifier NLA20FPDC GPS Networking, -
Inc
6011 GPS signal Splitter LDCBS1x4 GPS Networking, -
Inc
1988 Antenna HL562 R&S -
- RF immunity / Emission EMC32 R&S -
Software
1917 Communication Tester CMTA84 R&S -
2388 Bluetooth Tester CBT R&S -
6037 Data Logger 175-H2 Testo -
6039 USB Interface 5541765 Testo -
6087 Antenna BBHA 9120D Scharzbeck -
6088 Antenna VUBA 9117 Scharzbeck -
6089 Antenna HFH2-Z2 R&S -
10479 Communication Tester CMW500 R&S -
6094 Communication Tester CMW500 R&S -
6103 Bluetooth tester CBT R&S -
6113 Signal Generator SMF100A R&S -
6115 Open switch and control unit | OSP 130 R&S -
6116 Open switch and control unit | OSP 150 R&S -
6130 Notch Filter WRCD1880-1.1.25/50- | Wainwright -
10SS
6131 Notch Filter WRCT902.4-0.4/40-8SS | Wainwright -
6135 Notch Filter WRCJV2531/2539- Wainwright -
2523/2547-60/12SS
2140 Antenna EMC093110B EMCO -
2142 Antenna 3146 EMCO -
2357 Band Reject Filter WRCG2400/2483- Wainwright -
2390/2493-35/10SS
2364 Band Reject Filter WRCG1877/1883 - Wainwright 24
1870/1890-40/6SS
2043 Band Reject Filter WRCAB824/849-0,2-6SS | Wainwright 22
2347 Communication Tester CMU200 R&S -
2180 Communication Tester CMU200 R&S -
2156 Communication Tester CMU200 R&S -
2176 CDN CDN 801-M3 Lithi -
2027 CDN M2 (modified) DC1 MEB -
2028 CDN M3 (modified) DC2 MEB -
1984 Antenna BBHA 9120 D Schwarzbeck -
6017 Antenna SBA 9113 Schwarzbeck -
2009 Signal Generator SMP 22 R&S -
2029 Power Supply PL330 Thurlby -
2361 Anechoic Chamber 3 m Semi / Full Anechoic |Euroshield -
Chamber
2353 Receiver ESIB26 R&S -
2135 CDN CDN 801-M3 Luthi -
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